PARTS BOOK
KM-1751

OF RNAY D4 02E A

Asa7 ASAHE MM S7

o

Direct Drive, High Speed,

2—Needle, Needle Feed Automatic
Lubrication Lock Stitch Machine
With an Automatic Thread Trimmer

KM-1791

2y Ay 05223 A& 4=
A7 ASAHE XM ST

Direct Drive, High Speed,
2—Needle, Needle Feed Split
Needle Bar Automatic Lubrication
Lock Stitch Machine With an

Automatic Thread Trimmer

PME-120914

SunStar CO.. LTD.




Information

A. Parts Book T4
Structure of Part Book

@

tm, Bed & Machine Body Mechanis
el =3 2FE oA

‘Cover

PR

e e

[ thisi =i

[wei@ 2% 92i=]

[uzim 2w 9=

FOEET]

e 3 9.2 ws

[usis 2% 0 s mmEs

[@in rhe oea

a1 e

@ zua

CErEN

)

ML

Fm

o el el felelele b el e belele e e e b e e e et e e e b e e e B e e e e e

1, Hkea Pt My Matnrsd R Y B
it M| ), BL-oLags Geatie Mazali S8 4]

o
O:EA 8 17 ZE
Unique code by mechanism
@ oA E 07 €A
Unique name by mechanism
@ HAE

Explode view
®Ref .No:TIIEH

o

D7 AE HS

Unique identification number by part |

®Parts No.: 117 MZ ZE=
Unique Product code

®Note:sX[Ateh E7] & M2
Refers to notice and memo
OFS Y.OES IR =Y
Name of Part:Unique name of parts
®Q'ty ‘HLtE2S| &
The number of parts
@Assembly no.:=(#8) TtES| AlH HS

Unique identification number by set part

+ I C = e}
Category ode remarks
H It
T &
0ld part 01-030C-1230
AS-000000-00 Z(#) THE
Set parts
& TE 000000- J17H me
New Part GP-000000-00 Instrumental parts
x 1 1
EP-000000-00 Mo|H oE
Electrical parts

From the library of: Superior Sewing Machine & Supply LLC




1. 29 £ HE= /8 29 A AFY I&E EE As EFo] 2HE + 309
Yol 7.
2. B A+ Parts Bookl 2 A|FEHJovE wFdE AR E7sHY .

3. AFA dla glo] Akl WA E = 3l

1. The parts classified as ass’y items may cause damage to the machine or bad sewing
when they are separately assembled. Hence, when they are ordered, they can be
purchased as ass’y items only.

2. This is a parts book. It cannot be used as a manual.
3. Parts are Subject to change in Design Without Prior Notice.

Note

s R E AEY FE ol AHUYFAR HESAY A1 4 Gy
http://www.sunstarcs.com
-7 E FhANE A

F e

s
AC)
o
ox N
Il
Jft !
odt

+ You can make an order for the parts of Sunstar machine to connect internet address.
http://www.sunstarcs.com

- You can request for parts you want after login if you are a registered member.

- In parts Management - Order Management - Order Registration entry,
you can place an order by entering the part number and quantity.
- If you don’t know the parts number, click the parts book menu bar.
In a download list, you can read parts book by searching model you use.
+ This parts book is classified by the mechanism, therefore you can find part easily.

From the library of: Superior Sewing Machine & Supply LLC



KM-175

Code Lubrication type Code Application Code Hook Code Trimming
S| Semi-Dry Type Dry F Foundation None | Standard Hook None | None-Trimming
0
M | Micro Lubrication Type | H&ad G | General materials L Large Hook 7 Trimming
1 Auto Lubrication Type B Heavy materials
Code Lubrication type Code Application Code Hook Code Trimming
, o Dry G | General materials | | None | Standard Hook None | None—Trimming
0 M | Micro Lubrication Type Head
B Heavy materials L Large Hook 7 Trlmmll’]g

Auto Lubrication Type

From the library of: Superior Sewing Machine & Supply LLC




CONTENTS

=

-

O T OZM"XN—-—= T Q-H@EOOQT >

At

Machine Body Mechanism

Qlél- :||;|_7;” ...................................................................................... 6
Upper Shaft Take Mechanism

A B e 5
Needle Bar Rocking Mechanism

BSL RS B ST 12
Needle Bar flip-Up Mechanism
e 16
Thread Winder Mechanism

/é||7:||-7| %7:” ..................................................................................... 18
Presser Foot Mechanism PN 20
TS ZHA

Feed Adjusting Mechanism

o J5 ) ﬂ_@:w @ +1eriesssneosssstossstesssasesssstossssesssasesssstessssesesassssrtessussssnastnns 59
Feed Mechanism

IO[D gy T o4
Reverse Button Mechanism
e 28
Lower Shaft Mechanism

6'__3‘:7 :||;|_7;” ....................................................................................... 28
Hook Mechani sm @ ccccerceecscetietttetctestetstetstesseessetstessessesseessessesssesseessecssesssesssessenssnssee 30
= A

LUbr'Cat'on MeChan|Sm ........................................................................................

27 2 3=
Thread Trimmer Mechanism

AEE B s 36
Thread Adjusting Mechanism

e n_Jwﬂ g @ ceveenteeteeteeee et eteeatetaateereent et eeteeseent et eeseeaeententasnesaeen 38
Wiper Mechanism

oto|H 2+ @ ccrecerctettttetetetteccttcctisetctaetcsecstecttessttesetaeccsecssttasesstteretasssetaraes 42
Accessor ies Mechanism

T 44
Auto Knee Lifter Solenoid Mechanism @+ cecececetatetetettttttttttctctctcacectttcactctttecetetetetststatsanes 46
s FESE A

Index .

Ol_ll:%”ﬁ ......................................................................................................... 48

From the library of: Superior Sewing Machine & Supply LLC



£
2
c
®
£
o
@
=
>
)
o
Qo
)
£
=
o
®
=

From the library of: Superior Sewing Machine & Supply LLC



Q'ty

Ref. No. Parts No. Note Name of Parts = 9 1751 1791 A;:rlilsg
G |BL| G |[BL
A-1 AS-005082-04 Arm&Bed oket HIE(x) 1 1 Jul.13.11
A-2 AS-005083-04 Arm &Bed otgt | =(x) 1 1 Jul.28.10
A-3 CMB-LB006301 Face Plate oot 1 1 Apr.05.11
A-4 DSC-GD000100 Stud Screw (Upper) S EE LIAHA) 1 1
A-5 DWS-CB000600 Washer (Upper) M 9bA 1 1
A-6 DSC-FD001200 Stud Screw (Lower) o2k ELIAKSH 1 1
A-7 CMB-LA013000 Face Plate HEH(HE) 1 1
A-8 CMB-LD011000 Brand Mark el =1 1 1
A-9 DPK-CB001800 Rubber Cap for Face Plate HE 27 oK 2 [ 2
A-10 DSC-BF010100 Screw [9/64" n=40] S I E LA 2 2
A-11 CMB-LA011700 Thread Take—up Lever Cover AR7| 1 1 1 1
A-12 DSC-BJ001400 Screw [9/64" n=40] AR 7| FHe ELEAL 2 2 2 2
A-13 CMB-LA027300 Rear Cover HEY 1 1 1 1
A-14 CMB-FC008400 Gasket for Rear Cover SIEH TAF 1 1 1 1
A-15 PTC-AH000100 Cable Holder (5N) Hol= &ol (5N) 3 3
A-16 PTC-AH000300 Cable Holder (6N) 70l &ol (6N) 3 3
A-17 DSC-BJ001100 Screw [9/64" n=40] 7 0| S &0| ELIAL 1 1 1 1
A-18 DSC-BF000600 Screw [3/16" n=28, L=11] SIEH ELIAL 8 8 8 8
A-19 CMB-LA027000 Motor Cover DE 7 1 1 1 1
A-20 PSC-AC001200 Screw [M6, L=14] DE| A ELIA} 3 3 3 3
A-21 DSC-HC000900 Bed Supporter H| = eghEl 4 4 4 4
A-22 DSC-HC002100 Bed Supporter-A H| = ghEl-A 1 1 1 1
A-23 CMB-GH000100 Slide Plate (Left) 0| 113 ZH(=}) 1 1 1 1
A-24 CMB-GH000200 Slide Plate (Right) o| D3 EH(S) 1 1 1 1
A-25 CMB-BJ004800 Bobbin Window O|NE 2HIE 2 2 2 2
A-26 CGA-GA001300 Needle Plate (1/4") ZE (1/4") 1 1 1 1
A-27 DSC-BB001800 Screw [11/64" n=40] E o ELEA 2 2 2 2
A-28 AMB-PS002400 Slide Plate (Front) Ass'y o|DEEH(H) = 1 1 1 1
A-29 DSC-CA001700 Screw [15/64" n=28] ELEAL 1 1 1 1
A-30 CMB-BJ004600 Stopper for Slide Plate(Right) O NHE(P) AEH 1 1 1 1
A-31 DSC-BJ000200 Screw [11/64" n=40] O NHE(F) AEH ELIAL 2 2 2 2
A-33 DPK-CB000700 Rubber Cap (@10) et 1 2ol (210) 3 3 3 3
A-34 DPK-CB000200 Rubber Cap (@12) et n 2ol (@12) 1 1 1 1
A-35 01-037R-1230 Rubber Cap (26) 2t 1 2opk (@6) 1 1 1)1
A-36 GP-020128-01 Model Mark (KM-1751G-7) Zd of3 (KM-1751G-7) 1 Oct.19.10
A-37 GP-013573-01 Model Mark (KM—-1751BL~7) 2 ol3 (KM-1751BL-7) 1 Oct.19.10
A-38 GP-020130-01 Model Mark (KM—1791G-7) 2H of3 (KM-1791G-7) 1 Oct.19.10
A-39 GP-013574-00 Model Mark (KM—-1791BL-7) 2d of3 (KM-1791BL-7) 1
A-40 PPN-ADO000100 Pin 7| HE ' 4 4 4 4
A-41 CMB-LD000200 Caution Label Fo| 2id 1 1 1 1
A-42 CMB-BJ006600 Machine Number Plate 7| e 1 1 1 1
A-43 CMB-BB010001 Safety Switch Base O A Q| x| H|O|A 1 1 1 1 |Mar.07.12
A-44 CMB-BJ008200 Safety Switch Plate oM A | x| & 1 1 1 1
A-45 DSC-FA024101 Safety Switch Hinge Screw OFM AR|X| ShAfA} 1 1 1 1 |Mar.07.12
A-46 DSN-AA000900 Nut [11/64" n=40] HE 1 1 1 1
A-47 GP-020183-00 Safety Switch OFM AR X| 1 1 1 1
A-48 PSC-AC015900 Screw [M2, L=12] O A Q| X| ELIAL 2 2 2 2
A-49 CMB-BJ003800 Safety Switch Sub Bracket OFM AR|x| H= =2 1 1 1 1
A-50 DSC-BF000400 Screw [15/64" n=28] OHM A Q| X| H| O A E LA} 1 1 1 1
A-51 PWS-CA000500 Washer 24M 1 1 1 1
A-52 PTC-AH000200 Cable Holder(7N) 7 0l & &ol(7N) 1 1
A-53 PTC-AH000400 Cable Holder(10N) 70| = &0l (10N) 1 1
A-54 DSC-BJ000200 Screw 70| = &0l E LA 1 1 1 1
A-55 GP-017432-00 Sticker AE[A 1 1 1 1
A-56 CMB-LD007100 CE Mark CEOt=a 1 1 1 1

From the library of: Superior Sewing Machine & Supply LLC




Upper Shaft Mechanism

AEE

From the library of: Superior Sewing Machine & Supply LLC



Q'ty

Ref. No. Parts No. Note Name of Parts = 9 1751 1791 'szp:ilfdd
G |BL| G |[BL
B-1 CUS-KF001200 Upper Shaft AE 1 1 1 1
B-2 CUS-DA001500 Link Cam EEkL 1 1 Feb.25.09
B-3 CUS-DA001700 Link Cam Fagys) 1 1
B-4 DSC-BF003700 Screw (A) [9/32" n=28, L=16] 3 D™LIAL (A) 1 1 1 1
B-5 DSC-BF011500 Screw (B) [9/32" n=28, L=16] 37 IFLEA(B) 1 1 11
B-6 DSC-CB000400 Screw [1/4" n=40, L=6] I LEA} 3 3 3 3
B-7 DBS-DB016700 Upper Shaft Bushing(Front) o= Ry 1 1 1 1
B-8 CLB-JD000300 Oil Wick AEMIY 74 1 1 1 1
B-9 CLB-JL0O06600 Qil Felt for Bushing AEMIY HE 2 2 2 2
B-10 DSC-CA000800 Screw [15/64" n=28] A THLEAL 2 2 2 2
B-11 PWS-AA005600 Washer of Collar AHE 712} 2kM (GS1730) 1 1
B-12 PWS-AA000100 Washer of Collar A% 72t 2k (AS1730) 1 1
B-13 DCL-AA013800 Collar for Upper Shaft AR Ft2} 1 1 1 1
B-14 CUS-CF000700 Bobbin Winder Driving Wheel A FSE 1 1 1 1
B-15 DSC-CB000100 Screw [M5, L=8] A7 & & DFLIA 2 2 2 2
B-16 GP-012975-03 Upper Shaft Bushing(Middle) MEESRA 1 1 1 1 |Feb.25.09
B-17 DPL-BD005200 Timming Belt Pulley(U) PointS:057.74<-0.3 ~ -0.35>|Eto| Y WE Ea|(4}) ZeIS:0567.74<-0.3 ~ ~0.35>| 1 1 1 1
GP-022341-00 Timming Belt Pulley(U) PointA:®57.74<-0.2 ~ -0.25>|Ef0|Y HE Z2|(A}) ZteIA:957.74<-0.2 ~ -0.25>| 1 1 1 1
PL-000065-00 Timming Belt Pulley(U) PointB:957.74<-0.05 ~ -0.1>(EF0|Y W E Z2| (&) ZQIB:057.74<-0.05 ~ -0.1>| 1 1 1 1
PL-000079-00 Timming Belt Pulley(U) PointC:57.74<-0.35 ~ —0.4>|Ef0|Y W E Za|(A) ZIC:057.74<-0.35 ~ -0.4>| 1 1 1 1
B-18 DSC-CB001800 Screw [1/4" n=40, L=6] E2| 18 LA 1 1 1 1
B-19 PBT-BD002000 Timing Belt(670-5GT—15) Eto| Y& E(670-5GT-15) 1 1 1 1
B-20 PCR-AD000200 Coupling HEY 1 1 1 1
B-21 PSC-CB000100 Screw [M6, L=8] HEY THLIAL 6 6 6 6
B-22 PSR-AB001100 C-Ring C2 (270214 &) 1 1 1)1
B-23 DMT-AB000200 Motor-Hollow (550W) SE-2k% (550W) 1 1 1 1
B-24 PSC-AC000100 Screw [M5, [ =25] SE{E LA 4 4 4 4
B-25 DWS-CA000100 Spring Washer SE{ YA AT E 24N 4 4 4 4
B-26 DWS-AA000600 Washer DE{ DHLIAL 2E 4 4 4 4
B-27 CUS-CP000401 Pulley B 1 1 1 1
B-28 DSC-CB000500 Screw [15/64" n=28, L=7.5] Z2| D™HLIAL 2 2 2 2
B-29 CUS-BJ000900 Sync. Sensor Slit M ZER] 1 1 1 1
B-30 DSC-BA002400 Screw [M6] MA ZEX|E ELEAL 2 2 2 2
B-31 CUS-BA000200 Sync. Sensor Base MA H o] A 1 1 1 1
B-32 46-002A—2300 Sync. Sensor MA 1 1 1 1
B-33 15-028C-2070 Sensor Bracket MM 22l 1 1 1 1
B-34 DSC-BA001900 Screw [M3, L=10] MM ELEAL 1 1 1 1
B-35 DSC-BF000600 Screw [3/16" n=28] MA H| oA ELIAL 2 2 2 2
B-36 DPN-AA008801 Needle Bar Crank Pin Hi=of 3Y 3 H 1 1
B-37 DPN-AA009600 Needle Bar Crank Pin HHso 3YIH(ZS) 1 1
B-38 CLB-JD000300 Oil Wick Ht=of 33 7o 1 1 1 1
B-39 DSC-CB000400 Screw [1/4" n=40, L=6] HisH Y I E D LEAL 1 1 1 1
B-40 DPN-ADO007400 Thread Take—up Shaft A= 1 1 1 1
B-41 DSC-CA002800 Screw [15/64" n=40] AR 7| F D™ LA} 2 2 2 2
B-42 CTH-HJ003100 Thread Take-up Lever(1) A7 (2Hel1) 1 1
B-43 CTH-HJ003200 Thread Take—up Lever(2) AlRY 7| (Zel2) 1
B-44 CTH-HJ003300 Thread Take-up Lever(5) AR 7| (2el5) 1
B-45 CLB-JD000300 il Wick AT 7 1 1 1 1
B-46 CTH-BF000500 Thread Take—up Lever Holder A 7| Eol 1 1 1 1
B-47 CLB-JL0O00800 Oil Felt A 7| Eo| HE 1 1 1 1
B-48 DSC-CB001000 Screw eSS 1 1 1 1
B-49 DPK-CY000300 Cap of Thread Take—Up Lever Holder  [&lx§7|&Ho] O}7f 1 1 1 1
B-50 DPK-CA002200 Cap of Thread Take-Up AR 7| o7y 1 1 1 1
B-51 CUS-BB002300 Idler Bracket ofo| £ EzI3l 1 1 1 1 Jul.25.11
B-52 PSC-AC001200 Screw ofo|E2] B2l D™ LIAL 2 2 2 2
B-53 PSN-AA000600 Nut HE 3 3 3 3

From the library of: Superior Sewing Machine & Supply LLC




Upper Shaft Mechanism

AEE

From the library of: Superior Sewing Machine & Supply LLC



Ref. No. Parts No. Note Name of Parts = = 1751 1791 'szp:ilfdd
G |BL| G |[BL
B-54 DSC-FA026301 Hinge Screw for Idler oto| £ EhtA} 1 1 1 1 |May.03.11
B-55 PBR-AA013400 Bearing LG E 2 2 2 2
B-56 BS-000404-00 Bearing Bushing for Idler ofo|E2] H{E F4 1 1 1 1
B-57 PSR-AC000700 E-Ring E-& 1 1 1 1
B-58 DWS-AA005300 Washer A 2 2 2 2
B-59 PWS-CA003400 Spring Washer AT kM 1 1 1 1

From the library of: Superior Sewing Machine & Supply LLC




Needle Bar Rocking Mechanism

HISH 25 2

8

55

From the library of: Superior Sewing Machine & Supply LLC




Ref. No. Parts No. Note Name of Parts = 9 1751 1791 A;:rlilsg
G |BL| G |[BL

C-1 CNB-KF000600 Needle Bar Rock Shaft 2TH 1 1 1 1
c-2 DBS-DB013400 Needle Bar Rock Shaft Bushing(Front) (285 MR 1 1 1 1 Sep.08.10
Cc-3 DBS-DB013500 Needle Bar Rock Shaft Bushing(Rear) |25% &24 1 1 1 1 Sep.08.10
C-4 CNB-BC001501 Needle Bar Frame HHSCH Zai gl 1 1

C-6 CNB-BJ000700 Needle Bar Guide Plate 2ZE(C) 2 2

C-7 DSC-BC001700 Screw [3/32" n=56] O E DA LIA} 4 4

C-8 CNB-CD000700 Needle Bar Guide Slide Block Hhstf el £3(C) 1 1

C-9 CTH-CCO001000 Needle Bar Crank Ht=Cf 3™ 3(C) 1 1

C-10 CNB-BF001300 Needle Bar Clamp gt &ol(C) 1 1

c-1 DSC-BF010100 Screw [9/64" n=40] HhstH Eol ELta 1 1 1 1
c-12 CLB-BG004000 Needle Bar Wick Holder(Upper) LEF FFOI(L) 1 1

C-13 CLB-JD000300 Oil Wick 2 AX| 1 1

C-14 CLB-BG006300 Needle Bar Wick Holder(Lower) REF FAIFOI(TF) 1 1

C-15 CLB-JL006700 Felt For Needle Bar Frame s SFEE(A) 1 1

C-16 CNB-KA004000 Needle Bar Hh=CH 1 1

C-17 CGA-GD000300 Needle Clamp 1/4 X 1/4 1 1

C-18 DSC-BJ004300 Screw [9/64" n=40] Ht= DY LA} 2 2

C-19 - Needle Ht= 2 2

C-20 CNB-BC001702 Needle Bar Frame HhsCH =2 ¢l 1 1
C-21 04-010A-7900 Needle Bar Clamp Ass'y HHsOH ZHol(#8) 1 1
C-22 CNB-BF001500 Needle Bar Clamp Hi=C £0[(K4189) 1 1
C-23 DSC-BF003400 Screw For Cover st 57 B 78 LA} 1 1
C-24 CNB-BJ000900 Cover For Releasing Pin Hhsth 57 B 74 1 1
C-25 DSP-AA007300 Release Pin Return Spring st 57 H 2|6 A=Y 1 1
C-26 DPN-BC003100 Needle Bar Releasing Pin st =7 H 1 1
C-27 DSP-AA006800 Clutch Lever Return Spring s 2% alle] 579 A= 2 12
C-28 CNB-CM000300 Clutch Lever 2ex| a8 (K4193) 2 2
C-29 DPN-AA009700 Hinge Pin “A”For Clutch Lever 22{%| allt] 8IX|H A(2x15.8) 1 1
C-30 DPN-AA010001 Needle Bar Down Positioning Pin Hhsth st DM E 2 2 | Dec.29.09
C-31 DPN-AA009800 Hinge Pin “B”For Clutch Lever 22{%| alt] X|H B(1.5x5.8) 2 2
C-32 DPN-AA009900 Hinge Pin For Latchet 2 x| E §IX|E(2x17.8) 1 1
C-33 CNB-CS000100 Latchet(Left) 2 x| E(£) K4194 1 1
C-34 CNB-CS000200 Latchet(Right) 2| X| E (&) K4195 1 1
C-35 DSP-AA006900 Latchet Return Spring Hhst x| E S A= 2 | 2
C-36 CNB-BB000400 Latchet Bracket i x| E =27l 1 1
C-37 DSC-BJ004900 Screw For Latchet Bracket x| E 223 ELiAL 2 | 2
C-38 CNB-CD000800 Needle Bar Guide Slide Block H=Cf ot =3 1 1
C-39 CTH-CC001200 Needle Bar Crank Ht=rf 383 1 1
C-40 DPN-BC002900 Needle Bar Up Positioning Pin Hhsth & o™ 2 [ 2
C-41 DSP-AA006700 Spring For Needle Bar Up Positioning Pin Hi=of A THE A= 2 2
C-42 CNB-BJ001000 Spring Cover A DHE AT I 1 1
C-43 DSC-BJ004800 Screw [1/8" n=40] ZILEAL 3 3
C-44 CLB-JL006700 Needle Bar Felt(A) = 27 2E(A) 1 1
C-45 CNB-CD000900 Needle Bar Rotate Stopper Block Hhsoh 5™ 2x| 5 2 | 2
C-46 DPN-BC002900 Stopper Pin For Slide Block se2fol= 23 AR # 1 1
C-47 CNB-BK000900 Slide Block gelol= 28 1 1
C-48 CNB-BJ000800 Slide Block Cover £2l0|E =23 HH 1 1
C-49 CNB-KA004100 Needle Bar(Left) HhsCH-=f 1 1
C-50 CNB-KA004200 Needle Bar(Right) HSO -9 1 1
C-51 CGA-GD000400 Needle Clamp(Left) Xl 1/4(%k) 1 1
C-52 CGA-GD000500 Needle Clamp(Right) X 1/4(H) 1 1
C-53 PSC-BJ000100 Screw [1/8" n=40] Z20| | A2LEAH1/8"n=40) 2 2
C-54 DSC-BF012100 Screw [1/8" n=40] EE0| =& Z2LEAH1/8"n1=40) 2 2
C-55 DSC-CA003200 Screw [1/8" n=40] E=0| HELIAH1/8"n=40) 2 2
C-56 CLB-JL001500 Needle Bar Felt(B) Ht=of 27 2E(B) 2 2
C-58 CLB-JD000300 il Wick 22 AX| 1 1

From the library of: Superior Sewing Machine & Supply LLC




Needle Bar Lifting Mechanism

HISH 25 2

From the library of: Superior Sewing Machine & Supply LLC



Ref. No. Parts No. Note Name of Parts = 9 1751 1791 éiﬁgzd
G |BL| G |[BL
C-59 CLB-BG004100 Wick Support(Needle Bar Frame) 74 Fol 2 | 2
C-60 DSC-BJ001100 Screw [9/64" n=40] & ol DHLIAL 2 2
C-61 CUF-CC002900 Needle Bar Rock Shaft Connecting Rod |2&8% GZRE 1 1 1 1
C-62 DSC-BJ004400 Screw [1/4" n=24, |L=24] QEE HAZRE ELIA 1 1 1 1
C-63 DSC-CB000400 Screw [1/4" n=40, L=6] X LA} 2 2 2 2
C-64 CUF-CA003400 Needle Bar Rock Link Hisl 2583 1 1 1 1
C-65 DSC-BF018900 Screw [15/64" n=28, L=7.5] J2[A opZiLpAL 2 2 2 2
C-66 DPN-ADO011700 Shaft for Needle Bar Rock Link Ht=lf RsdIAH 1 1 1 1
C-67 DBS-DA035000 Bushing for Needle Bar Rock Link =t REyd3IFA 1 1 1 1
C-68 DWS-AA021500 Washer for Needle Bar Rock Link =t RS I AN 2 2 2 2
C-69 PSC-AC007200 Screw [M6] HHs 2333 TFLIAL 1 1 1 1
C-70 CUF-CB004000 Needle Bar Rock Crank HHs =323 1 1 1 1
C-71 CNB-CM000201 SeaSaw Lever Al 22 2 2
C-72 PSC-AC000600 Screw O™ LEAL 1 1 1 1
C-73 DSC-BJ001400 Screw O LEAL 2 2
C-74 DSC-CB002500 Screw D LEAL 4 | 4
C-75 GP-021544-00 Felt Holder(Upper) of Needle Bar Frame Hhsoh =gl g E Fol(4h 1 1 | Jul.02.10
C-76 GP-021548-00 Felt (Upper) of Needle Bar Frame Hhsof =g "E (A 1 1 | Jul.o2.10
C-77 GP-021543-00 Felt Holder(Lower) of Needle Bar Frame Hhsoh =ai| el & E &ol(sh) 1 1 | Jul.02.10
C-78 GP-021547-00 Felt (Lower) of Needle Bar Frame Hhsoh Zefel A E (s 1 1 | Jul.o2.10
C-79 DSC-BJ001100 Screw(9/64" N=40) DM LEA9/64" N=40) 2 2

From the library of: Superior Sewing Machine & Supply LLC




£
2
=
©
£
O
Q
=
o
<
2
T
L
©
Q
9
S
@
o
Z

From the library of: Superior Sewing Machine & Supply LLC



Assembly

Ref. No. Parts No. Note Name of Parts = No.
D-1 SLR070-00001 Needle Bar Change Solenoid Ass'y Hhsoh H&h £ef 0| =(#8)
D-2 CFU-LA000100 Cover For Solenoid S0l = A
D-3 DSC-GB000600 Stud For Solenoid Shaft Connection Lever  |&all =0l = 912 afls] gHE
D-4 DSN-AA005300 Nut[M8XP=1] o1 ey BHE DHHE
D-5 PSC-BA000100 Screw[M3xP=0.5] Lo co|E F& THLIAL
D-6 PWS-AA000500 Washer el 0| = F& oty (=)
D-7 PWS—CA000100 Spring Washer e o= B2 A= 2N
D-8 DSC-FH001300 Ball Guide Screw = ol & LAt
D-9 DSC-FH001300 Neutral Spring for Change Lever Hhsoh Hat e HeIx| A
D-10 DSP-AA004800 Neutral Positioning Ball Hit=rf &stele] M2x| 2
D-11 PBR-AD000800 Screw([3/16" n=32] &l 0| E DHLIA}

D-12 DSC-BF002600 Connection Lever for Solenoid Shaft Seol= = o Bl
D-13 CFU-CM000300 Set Screw for Solenoid Shaft £elc0lE REF CHtA
D-14 DSC-FA021500 Set Screw(B) For Slide Block S2l0|E 28 255 ChLbAL
D-15 DSC-FA014300 Slide Block Moving Shaft(T) S2l0|E 238 2SF(AHH)
D-16 17-007G-7907 Return Spring For Solenoid Shaft S| o|EF 57 2=
D-17 DCL-AA006000 Collar For Slide Block Moving Shaft se2fol= 23 2S5 Jtel
D-18 PSC-CB000200 Screw [M5] A HE OF LA

D-19 17-120A-7900 Bracket For Slide Block Moving Shaft  |&2l0|E 23 25% =22}
D-20 DSC-BJ000200 Screw [11/64" n=40] Sl DY LA}

D-21 CFU-CM000100 Slide Block Moving Lever £2lolE 28 25 3H
D-22 DSC-BF012800 Screw [M4XxP=0.7] QM El LEA}

D-23 DSP-AA007200 Positioning Spring For Slide Block £2lo|l= 23 fIx #F 2=Zd
D-24 EA-000040-00 Needle Bar Change Switch Ass'y Hhso & A9 (#)
D-25 DSC-BJ004700 Screw AR DFLIAL

D-26 DSC-BD000200 Screw Ass'y &el| 0| = ELIAKZE)

From the library of: Superior Sewing Machine & Supply LLC




£
8
c
®
£
3}
Q
=
|
o
©
£
)
®
o)
| .
£
-

[+
N

From the library of: Superior Sewing Machine & Supply LLC



Q'ty

Ref. No. Parts No. Note Name of Parts = 9 1751 1791 Asszronbly
G |BL| G [BL
E-1 ABW-PS000501 Bobbin Winder Ass'y A7 (x) 1 1 1 1
E-2 ABW-PS000200 Bobbin Winder Base Ass'y A7l HolA (=) 1 1 1 1
E-3 CBW-KC000300 Bobbin Winder Driving Shaft AT FEH 1 1 1 1
E-4 CBW-BA000500 Bobbin Winder Action Body AL =SH 1 1 1 1
E-5 CBW-CP000200 Bobbin Winder Action Pulley A7 &E Ee| 1 1 1 1
E-6 DSC-CB000300 Screw [11/64" n=40] AZ7| ZE E2| DFLIAL 2 2 2 2
E-7 CBW-FA000300 Bobbin Winder Action Ring A s Y 1 1 1 1
E-8 CBW-FA000200 Bobbin Winder Shaft Rubber Ring A7 FEs5 12 1 1 1 1
E-9 CBW-BN000200 Bobbin Stand Bl ARNE 1 1 1 1
E-10 CBW-BH000200 Bobbin Stopper Hel AEH 1 1 1 1
E-11 CBW-BJ000400 Bobbin Winder Adjusting Plate A7 =F T 1 1 1 1
E-12 DSC-BF001800 Screw [1/8" n=40] AT I E LA 1 1 1 1
E-13 PWS-AA002100 Washer 2kM 1 1 1 1
E-14 CBW-CM000200 Bobbin Winder Lever AZE7| 2 1 1 1 1
E-15 PSC-CB000200 Screw [M4XxP0.7] AZT| Bl DY LEAL 1 1 1 1
E-16 CBW-KC000100 Bobbin Winder Lever Shaft AZT] 2 1 1 1 1
E-17 PSR-AC000200 E-ring [d5] AZ7| e E d(23E5) 2 2 2 2
E-18 DWS-AA000400 Washer 2kM 2 2 2 2
E-19 CBW-DZ000100 Thread Winder Adjusting Cam AT =HH 1 1 1 1
E-20 PSC-AC001800 Screw [M4XxP0.7] A7 =HY ELIA 1 1 1 1
E-21 DSP-AB000100 Thread Winder Spring AT ol AZ 1 1 1 1
E-22 CBW-BJ000100 Thread Winder Action Plate A7 =sm 1 1 1 1
E-23 AMB-PS002301 Thread Tension Control Ass'y A A =EHEA () 1 1 1 1
E-24 415034S-306H Thread Tension Control Cap Nut AEE =d W HE 1 1 1 1
E-25 CTA-BJ000100 Thread Tension Control Spring Stopper |AZ&2 =& ATE AET 1 1 1 1
E-26 DSP-BA001900 Thread Tension Control Spring Alxe =™ Az 1 1 1 1
E-27 CTA-BD000200 Spring Cover AT e 1 1 1 1
E-28 40-108A-1306 Thread Tension Disk Alohf FA 1 1 1 1
E-29 415028S-306H Thread Tension Adjusting Shaft ARy =EF 1 1 1 1
E-30 415026S-306H Thread Guide Plate Aokl 1 1 1 1
E-31 DSN-AA000700 Nut HE 1 1 1 1
E-32 CMB-NB000100 Bobbin Winder Mes AZT| M A 1 1 1 1
E-33 DSC-BC000200 Screw [9/64" n=40] AT M A E LA 2 2 2 2
E-34 DSC-BF001700 Screw [11/64" n=40] AZT| RS E ELIAL 3 3 3 3
E-35 DBS-DB003500 Bobbin Winder Action Body Bushing AT ZEH A 1 1 1 1
E-36 DWS-AA011200 Washer for Bobbin Winder Driving Shaft [AZ7] +&55 2tM 1 1 1 1

From the library of: Superior Sewing Machine & Supply LLC




€
2
c
®
£
3]
0
=
apd
o
o
W
1
o
N
N
o)
| .
a

From the library of: Superior Sewing Machine & Supply LLC



Q'ty

Ref. No. Parts No. Note Name of Parts = 1751 1791 A;:rlilsg
BL| G [BL

F-1 DSN-CC000100 Nut [9/16" n=20] oty =™ E 1 1 1 1
F-2 DSC-HA000100 Screw [9/16" n=20] Qfad =ELIAL 1 1 1 1
F-3 DSP-AA001700 Presser Bar Spring ofed =& AxE 1 1

F-4 DSP-AA006200 Presser Bar Spring (Heavy) ot =AM AZE(52) 1 1
F-5 CPB-KC000300 Presser Guide Bar e =HE 1 1 1 1
F-6 DBS-DA035200 Presser Bar Bushing FEH 24 1 1 1 1
F-7 CPB-KB001700 Presser Bar = 1 1 1 1
F-8 DSC-BF003800 Screw [9/64" n=40] R ELA 1 1 1 1
F-9 CGA-GC018800 Presser Foot 1/4 28 1/4 (QHNMI0|ER) 1 1 1 1
F-10 CPB-BHO000700 Safety Guide oM 7tol = 1 1 1 1
F-11 CPB-BF000800 Presser Bar Holder +&M Fol 1 1 1 1
F-12 DSC-BF001000 Screw [11/64" n=40] FE0H &ol E LA 1 1 1 1
F-13 CPB-CM000500 Presser Bar Lifter +EM 2207 1 1 1 1
F-14 DSC-CB000700 Screw [M5] FEN 22|17 TF LA 2 2 2 2
F-15 CPB-DF000500 Presser Bar Lifter Crank S 22/7| %3 1 1 1 1
F-16 DSC-BF010100 Screw [9/64" n=40] AZP Zo| LIA} 1 1 1 1
F-17 DSN-AA001100 Nut [9/64" n=40] SEO 28 3 A2Z3 HE 1 1 1 1
F-18 DSP-AB003400 Spring For Presser Bar Lifter Lever SE S8 a3 A= 1 1 1 1
F-19 CPM-CM003300 Presser Bar Lifter Lever FEC 2217] 2lle 1 1 1 1
F-20 DPN-AD010600 Presser Bar Lifter Stud Fed 2217 MM F(C) 1 1 1 1
F-21 DCL-AA005700 Collar For Presser Bar Lifter Stud FEU 22/7| HHF FI2t 1 1 1 1
F-22 DSC-CA002400 Screw [11/64" n=40] Bl & 72} D™ LEAL 2 2 2 2
F-23 DSC-CA006200 Screw [1/4" n=28] FEOU 22(7] allt] X|X] LtA} 1 1 1 1
F-24 DSN-AA003700 Nut [1/4" n=28] FEM 2217 B X|X| HE 1 1 1 1
F-25 CPM-BHO001100 Knee Lifter Connecting Rod 22 28 dZd 2= 1 1 1 1
F-26 DSC-FA021400 Stud Screw For Knee Lifter Connecting Rod |75 28 9Z RE GHLIA} 3 3 3 3 |Dec.09.09
F-27 43-014S-7500 Stud Screw For Knee Lifter Link 5 28 23 SAL 1 1 1 1
F-28 CPM-CA002700 Knee Lifter Link FE S8 23 1 1 1 1
F-29 CPM-CR001200 Knee Lifter Bar 2E 2 = 1 1 1 1
F-30 DSC-AC000400 Bolt [M6] R OlM =8 5E 1 1 1 1
F-31 PSN-AA001400 Nut [M6] LR oM =Y HE 1 1 1 1

From the library of: Superior Sewing Machine & Supply LLC




Feed Adjusting Mechanism

ool =& 2A

[0
o

From the library of: Superior Sewing Machine & Supply LLC




Q'ty

Ref. No. Parts No. Note Name of Parts = 9 1751 1791 'szp:ilfdd
G |BL| G |[BL

G-1 CFA-CQ003200 Length Control Dial Plate cto| et 2 ALEH(5) 1 1

G-2 CFA-CQ000800 Length Control Dial Plate Cto| 2t 2AHEH(7) 1 1
G-3 DSC-BF001900 Screw(3/16" n=28) Cto|2t o DM LFAK3/16" n=28) 1 1 1 1
G-4 PPK-BA0O01600 O-Ring[P10] clo|t & 28 1 1 1 1
G-5 GP-010906-00 Feed Regulator Dial Shaft aolE =F clo|Y & 1 1 1 1
G-6 DPN-AA008700 Pin For Dial crol et H 1 1 1 1
G-7 DSP-AA006400 Spring For Dial ctojgt A=2 1 1 1 1
G-8 CFA-DF001400 Feed Regulator ojolE =F7| 1 1

G-9 CFA-DF001300 Feed Regulator(BL) ol =H7|(2H &) 1 1 |Jun.14.10
G-10 DSC-CB001800 Screw(1/4" n=40) S2UFHE0| HELIAH1/4" n=40) 2 2 2 2
G-11 CFA-CH000200 Feed Regulator Eccentric Wheel Shaft |Z/0|= =&7| HAlZE 1 1 1 1
G-12 DSC-BF002600 Screw(3/16" n=32) U gH& 23 D™HLEIAKS/16" n=32) 1 1 1 1
G-13 CLF-CC000800 Feed Regulator Connecting Rod A AdRE(22F) 1 1 1 1
G-14 DSC-FA013600 Stud Screw For F-15 Heby| AARE Chfat 1 1 1 1
G-15 CLF-KK001001 Feed Regulator Shaft 57| 1 1 Mar.02.12
G-16 CLF-KK000200 Feed Regulator Shaft(BL) et (28] %) 1 1
G-17 DCL-AA005400 Stopper Collar For Feed Regulator Shaft |2 &t7| AE1H 72} 1 1 1 1
G-18 DSC-CB000500 Screw(15/64" n=28) Ftel DA LEAL 2 2 2 2
G-19 CLF-BJ001300 Slide Block Guide Plate SE2l0|E =3 ohf & 2 2 2 2
G-20 DSC-BJ000200 Screw(11/64" n=40) O EH DX LA} 4 4 4 4
G-21 GP-020930-00 Slide Block &elolE 2 (Hat7|) 2 2 2 2
G-22 DPN-AA015200 Pin For Connecting Rod Lo|E Y HdARE iy 1 1 1 1
G-23 CLF-CC000701 Feed Cam Connecting Rod Io|E H AARE 1 1 1 1
G-24 PBR-BA002800 Needle Bearing Lo & o 1 1 1 1
G-25 CLF-DC003300 Feed Cam ol E 74 1 1
G-26 CLF-DC000800 Feed Cam (BL) ol = (28 =) 1 1
G-27 DSC-CB000400 Screw [1/4" n=40] TolE 74 DHLIA} 2 2 2 2
G-28 CLF-BJ001200 Bearing Cover For Feed Cam IolE 7 HO ™ He 1 1 1 1
G-29 DSC-BB002000 Screw(9/64" n=40) Z 20| HA| 22LIAH9/64" n=40) 2 2 2 2
G-30 CLF-CB004100 Level Feed Crank U 3H3 1 1

G-31 CLF-CB001500 Level Feed Crank (BL) ot 332 E) 1 1
G-32 DSC-BA001300 Screw(1/4" n=28) 25 W3 FHLIAK1/4" n=28) 1 1 1 1
G-33 CLF-CA000800 Level Feed Connecting Link 4 1o|=E HAZZ I(KS007) 1 1 1 1
G-34 DPN-AA008900 Connecting Link Pin oA m 1 1 1 1
G-35 PSR-AC000500 E-Ring($6) EZ(46) 2 2 | 2] 2
G-36 DSP-AB006600 Feed Adjusting Spring ool =8 2=Zg 1 1 1 1
G-37 CFA-BB003500 Bracket for Spring A=z Zo| 2Pl 1 1 1 1
G-38 DSN-AA000200 Nut [3/16" n=28] HE 1 1 1 1
G-39 DSC-BF008400 Screw [3/16" n=28, L=10] IolE =™ Axa DHLIAL 1 1 1 1
G-40 DSC-BF000600 Screw [3/16" n=28, L=8] Ax ol 2212 DFLIA} 2 2 2 2
G-41 DWS-AA000600 Washer 2kM 2 2 2 2
G-42 CFA-KF000900 Reverse Feed Control Shaft o xle = 1 1 1 1
G-43 PSR-AC000800 E-Ring(8) E2($8) 1 1 1 1
G-44 DWS-AA005600 Washer 2kM 1 1 1 1
G-45 CFA-BJ000700 Cover for Reverse Feed Control Shaft |2 = FHH 1 1 1 1
G-46 PSC-AC001500 Screw [M4XxP0.7, L=8] He DHLEA} 3 3 3 3
G-47 DSP-AC008600 Reverse Feed Lever Return Spring Ay SHAZY 1 1 1 1 |Aug.31.09
G-48 06-061A-7507 Reverse Feed Lever o 7l 2| 5 1 1 1 1
G-49 CFA-BB003600 Bracket for Reverse Feed Lever o zlele] 2220 1 1 1 1
G-50 DSC-BJ002400 Screw [3/16" n=32, L=10] o Zlall ] e LEAL 1 1 1 1
G-51 CFA-BB003400 Stopper for Reverse Feed Lever ARl AEH 1 1 1 1
G-52 CFA-KZ000100 Stopper for Return Spring SHAZZ AEH 2 2 2 2

From the library of: Superior Sewing Machine & Supply LLC




Feed Mechanism
(0| E ZHA

From the library of: Superior Sewing Machine & Supply LLC



Ref. No. Parts No. Note Name of Parts = = 1751 1791 Assr\elgnbly
G |BL| G |BL
H-1 DBS-DA015500 Feed Rock Shaft Bushing(Front) oot M 24 1 1 1 1
H-2 DSC—-CA000800 Screw [15/64" n=28] 2A ™LA} 2 | 2|22
H-3 DBS-DA015600 Feed Rock Shaft Bushing(Rear) AU = 24 1 1 1 1
H-4 CLF-KC002200 Feed Rock Shaft =gy 1 11|
H-5 DCL-AA005800 Collar For Feed Rock Shaft "Ly 712} 2 | 2|22
H-6 DSC-CA001900 Screw [1/4" n=40] Fl2t DELEAL 4| 4| 4] 4
H-7 CLF-CB004400 Feed Bar Crank EUerE 3383 1 11|
H-8 DSC-BA000400 Screw [3/16" n=28, L =17] EL|ghE 33 ELEA 2 |2 | 2|2
H-9 CLF-KH000701 Feed Bar Eccentric Shaft EUYE HAS 1 11|
H-10 DWS-AA021600 Washer EUE HAS 9N 2 | 2|22
H-11 DSC-BJ000400 Screw [3/16" n=32] EUEE HAIZ DELIAF 1 11|
H-12 CLF-BA001801 Feed Bar b 1 11|
H-13 DSC-BJ004100 Screw [1/8" n=44] ELl=0| ZHELIAL 1 11|
H-14 DSN-AA002700 Nut [1/8" n=44] EYEo| ZHELALEHHE 1 11|
H-15 CGA-GB008800 Feed Dog 1/4" Eu1/4" 1 1
H-16 DSC-AC001500 Screw [1/8" n=44] EL| DELIA} 2 | 2|22
H-17 CLF-BB001100 Feed Bar Fork EUerE =3 1 11|
H-18 DSC-AA000300 Screw [15/64" n=28] EUural =3 ELIAL 1 11|
H-19 DWS-AA014400 Washer for Feed Bar Fork Euukal T3 9ot 1 11|
H-22 CLF-BJ001700 Guide Plate for Feed Bar Fork ELUgHE z3 Jlo| =1t 1 1 1 1
H-23 DSC-HZ002300 Adjusting Screw for Feed Bar Fork EUHYHE T3 =HLIAL 1 1 1 1
H-24 DSC-BJ000200 Screw [11/64" n=40] Eu|grE 23 70| SE DELIA} 1 11|
H-25 CLB-BG006200 Felt Holder 2l E 7ol 1 11|
H-26 PSC-BF000600 Screw [M3XP0.5, L=4] 2 EXHo| DA LIAF 1 11|
H-27 AS-005117-00 Feed Bar Slide Block Ass'y EY A o|nY E(X) 1 1 1 1
H-28 CLF-CD001300 Feed Bar Slide Block sE4YEE o|jnd £ [OREOREORNCD)
H-29 CLF-BB001200 Block Guide £ Jtol= OEROREORRD)
H-30 PSC-BB002600 Screw [M2XP0.4, L=4] 22{7(0|= DELIAL 4) | @ | @] @
H-31 CLB-JL012900 Felt A HE A 1 11|
H-32 CLB-JL0O13000 Felt B HE B 1 11|
H-33 CGA-GB001300 Feed Dog 1/4" £ 1/4" (BL) 1 1

From the library of: Superior Sewing Machine & Supply LLC




Reverse Button Mechanism

o7l B E B

From the library of: Superior Sewing Machine & Supply LLC



Ref. No. Parts No. Note Name of Parts = 9 1751 1791 'szp:ilfdd
G |BL| G |[BL
-1 SBT270-00001 Reverse Feed Solenoid Ass'y AxI &2 Lol E (X) 1 1 1 1
|-2 CFA-BJ001500 Reverse Feed Solenoid Base Axl&e o= A 1 1 1 1 [Apr.12.10
-3 SC-0245-7400 Screw [11/64" n=40, L=7] AR &8 0| E DY LA} 3 3 3 3
-4 DSC-BF000700 Screw [15/64" n=28, =9] Al &e 0| = FAHI D LA} 2 2 2 2
-5 06-045A-106L Reverse Feed Solenoid Crank Support |2 &l &2 0= 3 3 2+3 1 1 1 1
I-6 GP-009963-00 Reverse Feed Solenoid Crank Arl&e 0lE 3YT 1 1 1 1
=7 DWS-AA013200 Washer 24M 1 1 1 1
-8 PSC-AC000600 Screw [M6] 18 2 1 1 1 1
-9 CFA-CA001900 Reverse Feed Solenoid Crank Link ARl&e 0|E AZYT 1 1 1 1
I-10 DSC-FA013300 Hinge Screw [15/64" n=28] HAZAR F LA} 1 1 1 1
=11 DSN-AA000400 Nut [15/64" n=28] HE 1 1 1 1
=12 CFA-CB002100 Reverse Feed Crank ] 1 1 1 1
1-13 DSC-CB001800 Screw [1/4" n=40, | =6] O LEA} 2 2 2 2
-14 DPN-AD012200 Reverse Feed Crank Connecting Pin AX W T AZAHE 1 1 1 1
I-15 DSC-BF002600 Screw [3/16" n=32, L=8] AR IHT AZE DHLIAL 1 1 1 1
-17 06-040R-106L Reverse Feed Lever Stopper Rubber HAZXY | AEH DT 1 1 1 1
-18 GP-022654-00 Reverse Feed Button Case AR E AHolA 1 1 1 1
1-19 CRB-LF000100 Insulation Film AR E AQx| Hd HE 1 1 1 1
1-20 ARB-PS000400 Reverse Feed Button Ass'y AR E(x) 1 1 1 1
-21 DSP-AA006600 Spring for Reverse Feed Button HAXIHE A= 1 1 1 1
1-22 PSR-AC000400 E-Ring [¢$3] Ed 1 1 1 1
1-23 CRB-BJ000300 Stopper for Reverse Feed Button HAXHE AEH 1 1 1 1
1-24 DSC-BJ001100 Screw [9/64" n=40] HARHE AEH DHLIAL 1 1 1 1
|1-25 CA-001445-00 Reverse Feed Button Switch Ass'y HAXHE A X|(x) 1 1 1 1
1-26 DSC-BA001200 Screw [3/32" n=56] AR E AQR|(=) DHLIAL 2 2 2 2
1-27 DSC-BF012800 Screw [M4XxP=0.7] I E QR H LEA} 1 1 1 1
1-28 DSC-BJ000200 Screw [11/64" n=40] A E AHO|A DHLIAL 2 2 2 2
1-29 SC-024S-7400 Screw AR YT DFLEAL 1 1 1 1

From the library of: Superior Sewing Machine & Supply LLC




Lower Shaft Mechanism
Al

ol
H
=

14

From the library of: Superior Sewing Machine & Supply LLC



Ref. No. Parts No. Note Name of Parts = 9 1751 1791 'szp:ilfdd
G |BL| G |[BL
J-1 CLS—-KF001400 Lower Shaft ot & 1 1 1 1
J-2 DBS-DA015700 Lower Shaft Front Bushing SIEMRA 1 1 1 1
J-3 DSC-CA000800 Screw [15/64" n=28] A DHLIAL 2 2 2 2
J-4 DBS-DA015800 Lower Shaft Middle Bushing sSIEER A 1 1 1 1
J-6 PBR-AA007400 Bearing [6004ZZNR] SHEEH| 01 1 1 1 1
J-7 DCL-AB002200 Bearing Bushing of= Hlolg R4 1 1 1 1
J-8 PBR-AA002400 Bearing [6204ZZNR] oS 2H 01 1 1 1 1
J-9 DPL-BD005300 Timming Belt Pulley(L) PointS:®57.74<-0.1~-0.2> Efo|Y HE E2|(s) 201S:957.74<-0.1~-0.2> 1 1 1 1
PL-000069-00 Timming Belt Pulley(L) PointA:57.74<-0.25~-0.35> Efo|Y HE Z2|(5}) ZtIA:957.74<-0.25~-0.35> 1 1 1 1
DPL-BD004600 Timming Belt Pulley(L) PointB:®57.74<0~+0.1> Eto|d HE Z2|(5}) ZtIB:d57.74<0~+0.1> 1 1 1 1 |Aug.25.10
DPL-BD004700 Timming Belt Pulley(L) PointC:®57.74<+0.1~+0.2>  |Ef0|Y H E Z2|(3}) ZH2IC:957.74<+0.1~+0.2> | 1 1 1 1
DPL-BD004800 Timming Belt Pulley(L) PointD:®57.74<+0.2~+0.3> Ef0|Y WE Z2|(5}) Zt2ID:057.74<+0.2~+0.3> 1 1 1 1
J-10 DSC-CB001800 Screw [1/4" n=40] WET DHLIAL 4 4 4 4
J-11 DSC-CB000400 Screw [1/4" n=40] I8 LA 2 2 2 2
J-12 CLF-DCO001100 Vertical Feed Eccentric Cam HA A 1 1 1 1
J-13 GP-018248-01 Lower Shaft Gear StE 7104 2 2 2 | 2
J-14 DSC-CB001000 Screw [1/4" n=40] OX LEA} 5 5 5 5
J-15 CLS-BJ001700 Bearing Pushing Plate Hold 5T 1 1 1 1
J-16 DSC-BB003700 Screw [9/64" n=40] 8 LA 2 2 2 2

From the library of: Superior Sewing Machine & Supply LLC




Hook Mechanism

From the library of: Superior Sewing Machine & Supply LLC



Q'ty

Ref. No. Parts No. Note Name of Parts = 9 1751 1791 Assr\elgnbly
G |BL| G |[BL
K-1 CHB-BA003200 Rotary Hook Base(Left) Z 2hEl(F} 1 1
K-2 CHB-BA003100 Rotary Hook Base(Left)-Large Hook = gHE(Fh-28 = 1 1
K-3 CHB-BA003300 Rotary Hook Base(Right) = 9HE () 1 1 1
K-4 CHB-BA003400 Rotary Hook Base(Right)-Large Hook  |[& 2HEl(R)-28f = 1 1
K-7 DGR-AB002800 Hook Gear =7]04 2 2 2 2
K-8 DSC-CB001000 Screw [1/4" n=40] I LEA} 6 6 6 6
K-9 DBS-DB004600 Rotary Hook Bushing(Lower) ZEe & RA4(TF) 2 2 2 2
K-10 PSC-CB000200 Screw [11/64" n=40] A DXHLIAL 4 4 4 4
K-11 DBS-DA031300 Rotary Hook Bushing(Upper) 28z | R4(E) 2 2
K-12 DBS-DA015900 Rotary Hook Bushing(Upper)-Large Hook  |2E{2| & A& (L)-2uf= 2 2
K-13 CHB-BN000300 Hook Thrust Ring F drE 3 2 2
RI-000175-00 Hook Thrust Ring (1.55mm) = gbE 2 (1.55mm)
RI-000177-00 Hook Thrust Ring (1.95mm) = gh& 2 (1.95mm)
K-14 DWS-AA001400 Hook Thrust Washer = gHE 9ty 2
K-15 PBR-BA002900 Rotary Hook Needle Bearing 2E2| 5 4 S HoY 2
K-16 DSR-AF000100 Rotary Hook Bearing Stop Ring 2E{Z| & B/R(S43) 2
K=17 CHB-CA000400 Opener Link 2=l 3
K-18 CHB-CA000100 Opener Link—-Large Hook ulq FFJ-28f= 2 2
K-19 CHB-CM000200 Opener Lever I 2 2 2
K-20 CHB-CMO000100 Opener Lever-Large Hook 2z glu-28) = 2
K-21 DSN-AA000600 Nut[3/16" n=32] T4 HE 2
K-22 DSC-GB000400 Screw For Opener Link Shaft T4 &3 F 2 2 2
K-23 CHB-HNO000800 Opener Hal AHolA 2= 2 2
K-24 CHB-HN000101 Opener—Large Hook HHl #HOo|A @IEL{-2H| = 2 2
K-25 DWS-AA003800 Washer LI kM 2 2 2 2
K-26 DSC-BJ001400 Screw [9/64" n=40] LI TXHLIAL 2 2 2 2
K-27 CHB-KF000100 Opener Lever Shaft 2= e ZF(C) 2 2 2 2
K-28 CLB-JD000300 Oil Wick 2 AX| 2 2 2 2
K-29 DSC-CA003000 Screw([3/16" n=32] I g F DY LA} 2 2 2 2
K-30 CHK-HA002600 Hook £ H12-15L(TRI) 2
K-31 CHK-HA002800 Hook = H12-15LC TRI/CP 2
K-32 CHK-HA001000 Hook—-Large Hook £ H12MC(1) TR/CP-BR 2 2
K-33 GP-018550-00 Bobbin Tension Spring A ™ x| AZE 2 2
K-34 DSP-BA002100 Bobbin Tension Spring—Large Hook A5 M WK AZY-2H|F 2 2
K-35 CHK-HB001100 Bobbin sl 2 2
K-36 CHK-HB000800 Bobbin-Large Hook Hul-oul = 2 2
K-37 CHK-HC001000 Bobbin Case-Large Hook 2ol #Ho|A 28 = 2
K-38 CHK-HC001700 Bobbin Case ol 3o|A 7Y 2
K-39 CHK-HC001100 Bobbin Case-Large Hook Hu| 3o|A 7-28f = 2
K-40 WS-000611-00 Washer For Hook Base (t=1) = 2HE 9bM (t=1) 2 2 2 | 2
WS-000612-00 Washer For Hook Base (t=1.2) = 2HEl 9tM (t=1.2) 2 2 2 2
WS-000613-00 Washer For Hook Base (t=1.4) = 9 9tM (t=1.4) 2 2 2 2
K-41 DSC-BJ004400 Screw For Hook Base = gha DXHLEAL 2 2 2 2
K-42 CHB-BF000100 Pinch Sleeve(Upper) = ghE Se|2 (L) 2 2 2 2
K-43 CHB-BF000200 Pinch Sleeve(Lower) = 2E &2l=2(F) 2 2 2 | 2
K-44 DSC-BF012900 Screw [15/64" n=28)] £2|8 DHLIAL 2 2 2 2
K-45 CLB-BG006400 Holder for Hook Gear Felt(Right) = 7|0l EFO|(?) 1 1 1 1
K-46 CLB-BG006500 Holder for Hook Gear Felt(Left) = 7|0 dEFol(F) 1 1 1 1
K-47 CLB-JL013200 Hook Gear Felt S 7|0 E 2 2 2 | 2
K-48 DSC-BJ001100 Screw = 7|0f A EFO| LEAL 4 4 4 4

From the library of: Superior Sewing Machine & Supply LLC




Lubrication Mechanism

2R

From the library of: Superior Sewing Machine & Supply LLC



Assembly

Ref. No. Parts No. Note Name of Parts = o 1 No.

G

L-1 CLB-BK000700 Oil Suction Body 2 S5 = 1

L-2 PPN-AF000900 Fixed Pin ks 1

L-3 DSC-BF006300 Screw [11/64" n=40] 2 E & DHLIAL 1

L-4 CLB-BG004300 Oil Filter Holder 2ALEH ZFol 1

L-5 DSC-BF006200 Screw [1/8" n=40] AL E| Fo| FELIAL 1

L-6 DSN-AA001700 Nut [1/8" n=40] 2ALE Fo| HE 1

L-7 CLB-JK000300 Oil Filter UL 1

L-8 CLB-JP000100 Nipple [11/64" n=40] LE 10

L-9 CLB-JG000500 Oil Suction Hose [@3x@5, L=300] 2 S A 1 1

L-10 CLB-CNO000300 Piston IAE 2 2

L-11 DSP-AA006300 Piston Spring TAE AZY 2 2

-12 DSC-BF013000 Piston Cap Screw T AE Op7fLEA} 2 2

L-13 CLB-JG000500 Hose A[@3Xx@5, L=80] AU TA 1 1

L-14 CLB-JB000600 Oil Receiver for Oil Window F& 2adho| 1 1

L-15 CLB-FA000200 Oil Window Packing FE 02 1 1

L-16 CLB-JJ000500 Oil Window 7 1 1

L=17 DSC-BJ000200 Screw [9/64" n=40, L=5.5] T 2dto| DHLEAL 2 2

L-18 CLB-JG000900 Connecting Hose [@3X@5, L=20] 22 2Hj7| A& A 2 2

L-19 CLB-JG000900 Hose A[@3Xx@5, L=30] 2 ST STAA 1 1

L-20 CLB-JH001200 Oil Distributor 22 Ful7| 3 3

L-21 CLB-JG000500 Hose A[@3X@5, L=40] 2 IZRH 5AB 1 1

L-22 CLB-JG000500 Hose [@3X@5, L=120] HEE 22 oA 1 1

L-23 CLB-JF004400 Oil Supply Pipe for Face Plate HEE ZRoo|= 1 1

L-24 CLB-JP001800 Oil Supply Nipple for Face Plate HEg gf UE 1 1

L-25 DSC-CA000600 Screw [11/64" n=40] HEE R/ UE I8 LA} 1 1

L-26 44-1215-5700 Oil Adjusting Screw T = LA 1 1

L-27 DSN-AA003100 Nut [3/8" n=28] T A LA IHHE 1 1

L-28 CLB-FZ001200 Oil Adjusting Rubber =M L 1 1

L-29 CMB-LD013300 Oil Adjusting Mark F&F=H AE|F 1 1

L-30 CMB-LD000100 Needle bar Oil Supply Mark = 7 Al AEH

L-31 CLB-JD000300 Oil Wick [L=100] A7 =7 74

L-32 CLB-BJ001900 Oil Shield Plate e

L-33 CLB-BJ002300 Qil Shield Plate FEEHZHE) 1 1

L-34 CLB-JL006400 Qil Felt for Thread Take—up Lever AMI| ZFHRE 1 1 1 1

L-35 CLB-BJ002100 Oil Cover Holder 7| &9t0] =EH(C) 1 1 1 1

L-36 DSC-BJ004700 Screw [3/16" n=32] SFeHEE DHLEAL 1 1 1 1

L-37 CLB-BJ002000 Dust Protector S x| 2ol g 1 1

L-38 CLB-BJ002400 Dust Protector HX gto| EFH(E) 111

L-39 DSC-BJ001400 Screw [9/64" n=44] HX|ato| B D LA} 2 2 2 2

L-40 CLB-JL006300 Oil Return Felt 2 st WEA 1 1 1 1

L-41 44-130G-5700 Oil Return Felt Holder 2 g WE Fol 1 1 1 1

L-42 CLB-JL0O07100 Oil Return Felt 29 st HER 1 1 1 1

L—-43 CLB-JG000500 Oil Return Hose [@3x@5, L=250] e 1 1 1 1

L-44 CLB-JG000500 Qil Drain Hose [@3x@5, L=200] & 2 s A 1 1 1 1

L-45 DTC-AH001000 Cable Holder (4N) Hol= &ol (4N) 2 2 2 2

L-46 CLB-LB000200 Oil Cover of Rocker Shaft LEE 2% HH 1 1 1 1

L-47 CLB-BB003500 Oil Cover of Timing Belt Elo|Y HE 22AHH 1 1 1 1

L-48 DSC-BJ001100 Screw [9/64" n=40, L=5.5] LA 7 7 17| 7

L-49 CLB-JG000500 Oil Hose [@3%x@5, L=150] e 2 s 1 1 1 1

L-50 DTC-AH000100 Oil Hose Holder ey 2 s Ho| 3 3 3 3

L-51 CLB-JG000500 Qil Supply Hose [@3x@5, L=300] 2Ad 5 A 1 1 1 1

L-52 CLB-JH000500 Oil Terminal (Lower) 22 Eold(sh 1 1 1 1

L-53 DPK-CA002200 Rubber Cap for Qil Terminal 22l Eolg nFoluy 1 1 1 1

L-54 CLB-JG000500 Oil Hose for Lower Shaft [@3X@5, L=300] |[5tF & sA 1 1 1 1

L-55 CLB-BH000400 Oil Hose Holder °tE 29 A ol 1 1 1 1

L-56 CLB-BF000400 Oil Hose Holder FutzE 22 s Ho| 1 1 1 1

From the library of: Superior Sewing Machine & Supply LLC




Lubrication Mechanism

=% 2

From the library of: Superior Sewing Machine & Supply LLC



Q'ty

Ref. No. Parts No. Note Name of Parts = 9 1751 1791 Assr\elgnbly
G |BL| G |[BL
L-57 CLB-JG000500 Qil Supply Hose [@3X@5, L=160] ZEHE(ZH Y 33 32 1 1 1 1
L-58 CLB-JG000500 Qil Supply Hose [@3x@5, L=120] ZFHE(?) 29 33 32 1 1 1 1
L-59 CLB-JD000900 Oil Wick 2d 35 74 2 2 2 2
L-60 CLB-FZ000500 Oil Adjusting Tube =M 2 2 2 2 2
L—-61 DSC-BF019200 Oil Adjusting Screw [3/16" n=32] =22 Z=HLIA 2 2 2 2
L-62 DSP-AA016800 Spring for Oil Adjusting Screw 22U =HLIALAZE 2 2 2 2
L-66 CLB-LA001200 Hook Gear Cover(Left) =710 7 (H}) 1 1 1 1
L-67 CLB-LA001300 Hook Gear Cover(Right) 27| HH(R) 1 1 1 1
L-68 CHB-FC000100 Hook Base Cover Gasket SHE HH JtAA 2 2 2 | 2
L-69 CHB-BJ000100 Hook Base Cover(Left) S8 A (=H 1 1 1 1
L-70 CHB-BJ000200 Hook Base Cover(Right) S () 1 1 1 1
L=71 DSC-BF010100 Screw [9/64" n=40] He| DHLEA} 12 12 |12 | 12
L-72 CLB-JL0O00800 Felt Hzo| dE 3 3 3 3
L-73 PSC-CB000100 Screw [M6, L=8] =g Ul opsfLiAt 2 2 2 2
L-74 CLB-JD000300 Oil Wick [L=360] THUN =7 7 1 1 1 1
L-75 CLB-JD000900 Oil Wick [L=100] SUHUE HAS Z7 74 1 1 1 1
L-76 CLB-JD000300 Oil Wick [L=100] ety F4 2 2 2 2
=77 CLB-JL014500 Felt Hzo| dE 1 1 1 1
L-78 CLB-BG004200 Oil Wick Holder HE| fAEo| 1 1 1 1
L-79 DSC-BJ004600 Screw [1/8" n=44] Habo| fAlFo| THLEAL 2 2 |l 2] 2
L-80 DPK-CB000400 Rubber Cap 5 apzf 1 1 1 1
L-81 DBS-DA042400 Oil Supply Bushing Az 24 1 1 1 1
L-82 CLB-JG000500 Hose C [@3X@5, L=150] H4H sA 1 1 1 1
L-83 CLB-JP004600 Nipple [M5] 2 LE 1 1 1 1
L-84 CLB-BK001000 Oil Regulator Block AxHT| 2 1 1 1 1
L-85 PPP-AB000400 Oil Regulator AEHT| 1 1 1 1
L-86 PSC-AC018000 Screw [M4, | =8] QAxHI| E5 DYLIA} 1 1 1 1
L-87 PWS-CA000700 Spring Washer AT QLM 1 1 1 1
L-88 DWS-AA000500 Washer 2kM 1 1 1 1
-89 CLB-JG000500 Qil Drain Hose [@3x@5, L=200] QA HIE A 1 1 1 1
L-90 CLB-BF000200 Holder(S) SATO[(2) 7 7 7 7

From the library of: Superior Sewing Machine & Supply LLC




Thread Trimmer Mechanism

From the library of: Superior Sewing Machine & Supply LLC



Q’ty

Ref. No. Parts No. Note Name of Parts = 9 1751 1791 A;:rlilsg
G |BL| G [BL
M-1 CTT-KZ000100 Moving Knife Shaft(L) SHAF(ZH 1 1 1 1 [Aug.31.09
M-2 CTT-KZ000200 Moving Knife Shaft(R) SHAE(R) 1 1 1 1 |Aug.31.09
M-3 CTT-NA001100 Moving Knife SHA(2122707-553A) 2 2 2 2 |Aug.31.09
M-4 DSC-BB001400 Screw [11/64" n=40] SHA THLEAL 6 6 6 6
M-5 DCL-AA005900 Moving Knife Shaft Collar sHA% 72l 2 2 2 2
M-6 PSC-CB000200 Screw [M4] g27Y=0| HELIAHM4) 4 4 4 4
M-7 CTT-BJ003800 Thread Catcher 24 Fol 2 2 2 | 2
M-8 CTT-NB001200 Fixed Knife DM A(2122707-556A) 2 2 2 2
M-9 DWS-AA002100 Washer For Moving Knife Tension Adjusting |SHl A ZHad =& oM 2 2 2 2
WS-000625-00 Washer For Moving Knife Tension Adjusting(t=0.4) |[S Ml 2 & =3 2IM (t=0.4) 2 2 2 2
M-10 CTT-BB002400 Moving Knife Bracket =M A 2247 2 2 2 2
M-11 PSC-AC001500 Screw [M4X0.7] SHA=2Z DELIAL 4 4 4 4
M-12 DBS-DB004500 Moving Knife Shaft Bushing(L) SHA & 24(zhH 1 1 1 1
M-13 DBS-DB004400 Moving Knife Shaft Bushing(R) SHA 5 RA(R) 1 1 1 1
M-14 STT260-00001 Thread Trimming Solenoid Ass'y AHE &8 0| E(XF) 1 1 1 1
M-15 CTT-BB002300 Bracket For Solenoid Ass'y APE Sef ol = E2pl 1 1 1 1
M-16 PWS-CA000500 Spring Washer 22 2kM (96) 4 4 1414
M-17 PSC-AC001200 Screw [M6] AZX &l ol = 223l ELIAL 2 2 2 2
M-18 CTT-CM002000 Clutch Lever EEREL 1 1 1 1
M-19 DSC-FA014000 Stud Screw For Clutch Lever E2{%| allt] EHpAL 1 1 1 1
M-20 DSC-CA003300 Screw For Clutch Lever Pin Zeix| 2t LA 1 1 1 1
M-21 DSN-AA000300 Nut [11/64" n=40] HE 1 1 1 1
M-22 CTT-CA001100 Thread Trimming Rock Link A s g3 1 1 1 1
M-23 CTT-KC000800 Thread Trimming Rock Link Shaft AMEeEd3s 1 1 1 1
M-24 DSC-CB000100 Screw [M5x0.8] AR F 83 % IHLIA 1 1 1 1
M-25 CTT-FB000200 Cushion Rubber 4 12(B) 1 1 11
M-26 DSP-AA006500 Return Spring For Stopper Pin AEH EH 54 A= 1 1 1 1
M-27 CTT-BF001100 Holder For Stopper Pin AR 28E 20 1 1 1 1
M-28 PWS-CA000500 Spring Washer A T2 LM (b6) 4 4 4 4
M-29 PSC-AC000600 Screw [M6] AR M 28HE B0 DY LA} 2 2 2 2
M-30 DSC-GB000300 Screw For Stopper Pin AEIH TILEA} 1 1 1 1
M-31 DWS-CA000100 Washer For Stopper Pin =IVS| 3 3 3 3
M-32 DSN-AA001400 Nut [3/16'n=32] HE 4| alala
M-33 CTT-CL000300 Roller For Thread Trimming Cam AR Y 22 1 1 1 1
M-34 DSC-GA000400 Stud Screw For Thread Trimming Cam Roller [AFE 24 222{ THpA} 1 1 1 1
M-35 CTT-DD000300 Thread Trimming Cam AP 1 1 1 1
M-36 DSC-CB000400 Screw [1/4" n=40] APEL  IELEAN(1/4" n=40) 3 3 3 3
M-37 DSC-HD000600 Adjusting Screw For Return Spring AT Ho| SLIAL 1 1 1 1
M-38 DSP-AB003600 Thread Trimming Return Spring AR BB AR 1 1 1 1
M-39 DSC-HD000200 Return Spring Hook 2|E Az 20| FLIA 1 1 1 1
M-40 PBR-GB000100 Rod End Bearing(R) REHE(R) 1 1 1 1
M-42 CTT-CC001400 Joint Connection Stud (1/16"~11/, ") |2 ZQIE AHS(1/16"~11/, ") 1 1 1 1
M-43 PBR-GB000500 Rod End Bearing(L) REHE(H) 1 1 1 1
M-44 DSN-AA002600 Nut(L) [M5X0.8] = EQE FHU{E(ZLIA} 2 2 2 2
M-45 DSC-FA014100 Stud Screw For Rod End Bearing(R) FE HE(F) THLpAL 1 1 1 1
M-46 DSC-FA012700 Stud Screw For Rod End Bearing(L) RE HE(F}) chpat 1 1 1 1
M-47 CTT-CB001500 Moving Knife Shaft Crank(R) SHA = IYI(P) 1 1 1 1
M-48 PSC-AC006100 Screw [M5x0.8] SHA & 33 E LA} 2 2 2 2
M-49 CTT-CC001200 Moving Knife Shaft Connection Rod(R) [SHA £ & Z=(2) 1 1 1 1
M-50 CTT-CC001300 Moving Knife Shaft Connection Rod(L) [SHA £ AZ R=(F) 1 1 1 1
M-51 DSC-FD001300 Hinge Screw SHA £ AA RE SIX|LEA} 2 2 2 2
M-52 DWS-AA000600 Washer AEH EeIM 2 2 2 2
M-53 PSC-AC011800 Screw [M5x0.8] SZ4E2E(M5%0.8) 2 2 2 2
M-54 CTT-CB001400 Moving Knife Shaft Crank(L) SHA = JA3(F) 1 1 111

From the library of: Superior Sewing Machine & Supply LLC




Thread Adjusting Mechanism

A =FE A

From the library of: Superior Sewing Machine & Supply LLC



Q'ty

Ref. No. Parts No. Note Name of Parts = 9 1751 1791 Assr\elgnbly
G |BL| G |[BL

N-1 AS-004114-00 Thread Tension Control Ass'y(General) |[A=H Zhx|(x)-LdEHtE 1 1

N-2 AS-004115-00 Thread Tension Control Ass'y(Heavy) AxH A (X)-F=28 1 1
N-3 DSP-BA001000 Thread Tension Spring(General) Az =  AZg-Adutg 2 2

N-4 DSP-BA002300 Thread Tension Spring(Heavy) AR =M ATY-FEE 2 2
N-5 CTA-BJ002400 Thread Tension Plate AT 1 1 1 1
N-6 CTA-HMO001700 Thread Tension Stud AT =HF 1 1 1 1
N-7 DSP-BB000800 Thread Take—up Spring(Left) AR 7| Az (R 1 1 1 1
N-8 CTA-BJ002300 Thread Take—up Spring Guide Plate AR 7| AP oHYE 2 2 2 2
N-9 DWS-AA013600 Plate for Guide Plate AT A=Y ohf RelE 1 1 1 1
N-10 DCL-BB001800 Washer for Guide Plate AT AZY ohfm ot 2 2 2 2
N-11 DCL-BB001900 Collar for Guide Plate A7) AZE oHfE Tt} 1 1 1 1
N-12 DSP-BB000700 Thread Take-up Spring(Right) A7 AZY(P) 1 1 111
N-13 CTA-BA000900 Body for Thread Take-up Spring A7 AT ZH 1 1 1 1
N-14 DSC-CA003100 Screw [1/8" n=44, L.=4] A7l A=Y FH DHLAL 2 2 2 2
N-15 DSN-CD000700 Nut for Thread Tension Stud AT XZHE HE 1 1 1 1
N-16 CTA-BK000200 Adjusting Plate for Thread Take-up Spring  [&AH7| A= =F T 1 1 1 1
N-17 CTA-BJ002200 Stopper for Thread Take—up Spring A7 AT AETH 1 1 1 1
N-18 DSC-BF016100 Screw [9/64" n=40] M| Azxel AETH THLIAL 1 1 1 1
N-19 CTA-KF000200 Thread Take—up Spring Guide Shaft AR 7| AT ol FH 1 1 1 1
N-20 CTA-HMO001800 Stud for Thread Tension Control (Large) [l &2 =& Ch[AK(CH) 1 1 1 1
N-21 CTA-HMO001600 Stud for Thread Tension Control (Small) [Al &2 =& ChfAp(A) 1 1 1 1
N-22 DPN-AA009300 Pin for Tension Disk (Small) AT ZEFPA IFHE(D) 1 1 1 1
N-23 DPN-AA009400 Pin for Tension Disk (Large) Alxted =M™ Al DHE () 1 1 1 1
N-24 DPN-AA009000 Pin for Thread Guide Alohy ml 1 1 1 1
N-25 CTA-HM001900 Stud for Thread Guide (Large) B Aok ShFAK(CH) 1 1 1 1
N-26 CTA-HM002000 Stud for Thread Guide (Small) Hx Ao THPAK(A) 1 1 1 1
N-27 DSN-AA003300 Nut [11/64" n=40] Hx Mol HE 2 2 2 2
N-28 DPN-AA009100 Thread Release Pin (Small) AsF7] H(x) 1 1 1 1
N-29 DPN-AA009200 Thread Release Pin (Large) A =F7| H(H) 1 1 1 1
N-30 CTA-HL001100 Thread Tension Disk AT =EFA 4 4 | 4] 4
N-31 CTA-BJ002000 Plate for Thread Tension Disk AT THYA FEH 1 1 1 1
N-32 CTA-BJ000100 Stopper for Thread Tension Spring AR =M AT AR 2 2 2 2
N-33 DSN-CD000100 Control Cap for Thread Tension SIA A =M 1 1 1 1
N-34 CTA-HL001200 Sub Thread Tension Disk Hx MEE xEFA 4 4 4 | 4
N-35 DSP-BA002200 Sub Thread Tension Spring Hx AMEE AxE 2 2 2 2
N-36 DSN-CC000400 Sub Thread Tension Nut Hx A% =8 HE 2 2 2| 2
N-37 CTA-HKO000900 Thread Guide Plate Al okl 1 1 1 1
N-38 DSC-BF013100 Screw [9/64" n=40] Ao E Y LEA} 1 1 1 1
N-39 DBS-DB007900 Thread Guide Bushing Aoty &4 1 1 1 1
N-40 CTR-BH001100 Thread Tension Release Spring AMeFI| A=Y 1 1 1 1
N-41 CLP-BJ001700 Thread Tension Release Plate(T/T) A ST EH(AE) 1 1 1 1
N-42 DSC-FA014400 Stud Screw for Thread Tension Release Plate|&l & 37| EH CHFA} 2 2 2 | 2
N-43 CTR-KC000600 Thread Tension Release Bar M=FI| & 1 1 1 1
N-44 CTA-BJ001900 Stopper for Thread Take—up Spring A7 AR AETH 1 1 1 1
N-45 DSC-BA000900 Screw [9/64" n=40] M7 Azxel AETH TXHLIAL 2 2 2 2
N-46 DSC-BF010100 Screw [9/64" n=40] AR =EE DFLIAL 1 1 1 1
N-47 DSC-BJ000400 Screw [11/64" n=40] A ZHEER| DHLEA 1 1 1 1
N-48 STR160-00001 Thread Tension Release Solenoid Ass'y |ASF7| £ 0| =(X) 1 1 1 1
N-49 PSC-AC006100 Screw [M5XP0.8] &2 -0|= THELIA} 2 2 2 2
N-50 DWS-CA000100 Washer IHLEAL 2k 2 2 2 2
N-51 DTC-AH000100 Cable Holder 70| & ol 1 1 1 1
N-52 CMB-HK002200 Thread Guide NT7Y AZo| 2 2 2 2
N-53 DSC-CA000300 Screw [3/16" n=28] MY AZo| TFLEAL 2 2 2 2
N-54 CMB-HK005300 Arm Thread Guide(Upper) obeh Mehf(ah) 1 1 111
N-55 DSC-BC000200 Screw [9/64" n=40] Aokl A LIA} 3 3 3 3
N-56 CMB-HK005400 Arm Thread Guide(Middle) ofet Aokl (&) 1 1 1 1

From the library of: Superior Sewing Machine & Supply LLC




Thread Adjusting Mechanism

A =FE A

From the library of: Superior Sewing Machine & Supply LLC



Ref. No. Parts No. Note Name of Parts = 9 1751 1791 Ass’\el;nbly
G |BL| G |[BL
N-57 CMB-HK005500 Arm Thread Guide(Lower) otgt Al okf (5t 1 1 1 1
N-58 CLB-JL006500 Felt for Upper Thread SIM SR UE 1 1 1 1
N-59 CLB-BG003800 Felt Holder for Upper Thread SIA S 2EFO| 1 1 1 1
N-60 DSC-BJ001600 Screw [3/32" n=56] o E Fro| E LA 2 2 2 2

From the library of: Superior Sewing Machine & Supply LLC




£
R
c
©
i
(8)
Q
=
.
Q
2

=

olo|H

From the library of: Superior Sewing Machine & Supply LLC



Q'ty

Ref. No. Parts No. Note Name of Parts = 9 1751 1791 A;:rlilsg
G |BL| G |[BL
0O-1 SWP240-00001 Wiper Solenoid 20| &l 0| =(X) 1 1 1 1
0-2 CWP-BB001200 Wiper Solenoid Bracket elo|H &2 o= =22 1 1 1 1
0-3 CWP-LB000200 Wiper Solenoid Cover 2ol &2l =o|= HH 1 1 1 1
0-4 DSC-BJ001100 Screw [9/64" n=40] 20| &2l 'c0|= HH LiAL 3 3 3 3
0-5 DSC-AC000500 Screw [M3x%0.5] &8 co|= B& THLIAL 4 4 4 4
0-8 DSC-BJ000400 Screw [11/64" n=40] ool &allo|= 222 ™LA} 2 2 2 2
0-9 AWP-PS001800 Wiper Link Ass'y elojH 3 (x) 1 1 1)1
0-10 CWP-BB001301 Wiper Link Body efoly &3 25 4 1 1 1 1 |[Feb.27.12
O-11 DSC-FA028400 Stud Screw 3 AA chfat 2 2 2 2
0-12 DSN-AA002000 Nut [9/64" n=40] g3 A ChA HE 2 2 2 2
0-13 DSP-AB006500 Return Spring olo|H &0l 27 AZE 1 1 1 1 [Sep.14.10
0-14 DSC-BJ004700 Screw [3/16" n=28, L=8] elo|H &3 & FA DA} 2 2 2 2
0-15 CWP-KZ000100 Wiper Guide Shaft Ass’y 20| 7+0|E H(Z&)-40mm 1 1 1 1
0-16 CWP-CA001600 Wiper Link “C” eto|lH E3°C” 2 2 2 2
0-17 DPN-ADO007600 Wiper Link Shaft 2to|H 3 = 1 1 1 1
0-18 DCL-AA000600 Collar For J-23 elolH &3 = 72 1 1 1 1
0-19 PSC-CB000200 Screw [M4] Fi2t D™ LA} 2 2 2 2
0-20 CWP-BF000400 Wiper Holder 20| Zol 2 2 2 2
O-21 CWP-BH000800 Wiper(Right) 2to|H (=) 1 1 1 1
0-22 CWP-BH000700 Wiper(Left) 20| H ZH(=) 1 1 1 1
0-23 PSC-AC007000 Screw [M3X0.5] 20| Fo| ELIA 2 2 2 2
0-24 DSC-AC000500 Screw [M3X0.5] 2lo|H IHLIAL 2 2 2 2
0-25 AWP-PS001900 Wiper Stopper Ass'y ool AEHH(X) 1 1 1 1
0-26 DSC-BJ004700 Screw [3/16" n=32] AEIH THLIAL 2 2 2 2
0-27 DWS-AA000600 Washer AEH DHLIAL 2L 2 2 2 2

From the library of: Superior Sewing Machine & Supply LLC




£
@
c
]
i
()
Q
=
/2]
Q
{ S
o
/)]
n
Q
(&)
(&)
<

ZHA

MMz

OH
=l

From the library of: Superior Sewing Machine & Supply LLC



Applied

Ref. No. Parts No. Note Name of Parts = o :
Period

P-1 CAC-MH000100 Accessory Bag HMAME| &F
p-2 CAC-MA000700 Head Cover o]
P-3 CAC-JB000400 Oil Tank 2 H3
P-4 CAC-JB000100 Oiller A FTHE
P-5 — Needle (DP5x%16) Hhs(Yetg)
P-6 — Needle (DP5x22) Hs(£28)
pP-7 Nail = 16 16
P-8 CST-FD003000 Bed Support Rubber(A) HEUHEl T2 A 2 2
P-10 CST-FF000500 Rubber Cushion for Hinge Sl n & 2 2
P-11 CST-BB003000 Bed Hinge ERE 2 2 2
P-13 CHK-HB001100 Bobbin Hl 4 4
P-14 CHK-HB000800 Bobbin-Large Hook Hal = 4
P-15 CAC-BJ000600 Needle Thread Inserting Guide A 1 1 1 1
P-16 PTL-AB000200 L Wrench(5mm) L 21X (5mm) 1 1 1 1
P-17 PTL-AB000400 L Wrench(4mm) L 2&X](4mm) 1 1 1 1
P-18 PTL-AB000500 L Wrench(3mm) L 2&X](3mm) 1 1 1 1
P-19 PTL-AB000300 L Wrench(2.5mm) L &l x| (2.5mm) 1 1 1 1
P-20 PTL-AB000100 L Wrench(2mm) L &l x[(2mm) 1 1 1 1
P-21 PTC-AG000100 Clip Lto|2 28 5 5 5 5
p-22 CTT-NB001200 Fixed Mes sy 1 1 1 1
p-23 DWS-AA002100 Washer for Moving Mes Tension Adujsting  |SHl A & Z=H otM 4 4 41 4
p-24 PTL-BA000100 Driver(Large) E2to|e{(X) 1 1 1 1
P-25 PTL-BA000200 Driver(Middle, Small) E2tole{(h,/1N) 1 1 1 1
P-26 CST-CR000400 Head Rest ol 4 el 1 1 1 1
pP-27 CST-JA003300 Oil Pan ol 1 1 1 1 | 0Oct.09.09
P-28 DTC-AK000300 Magnetic ApA 1 1 1 1
P-29 DSC-BF006100 Screw [M8xP=1.25] i 7 LEAL 1 1 1 1
P-30 CST-FB000200 O-Ring i 77 LEAF OF 1 1 1 1
P-31 CST-CR000300 Knee Lifting Bar Support Cap FESE = 23 Y 1 1 1 1
P-32 PSR-AC000100 E-Ring[ 9] R EY 1 1 1 1
P-33 CST-KC000700 Knee Lifting Controller Shaft 1 1 1 1
P-34 DSP-AC005000 Return Spring for Knee Lifting Controller |MIO{X S+ A= & 1 1 1 1
P-35 CST-BB002900 Knee Lifting Controller 1 1 1 1
P-37 DSC-BA002800 Screw [15/64" n=28] =2 ZHLIALB 2 2 2 2
P-38 DSN-AA000400 Nut [15/64" n=28] S ZHLIAHE 2 2 2 2
P-39 DSC-AA000300 Screw [15/64" n=28] HLEAL 1 1 1 1
P-40 AST-PS000300 Knee Lifting Pad Ass'y fE22(x) 1 1 1 1
P-41 CST-MF000300 Thread Stand Ass'y 3& Al 2ol (%) 1 1 1 1
p-42 CST-BF000200 Holder for Thread Guide Sub—Bar Al Bx710| = Fol 1 1 1 1
P-43 PSC-AC012300 Screw [M4xP0.7, L=20] Al BExJ10|= Fo| DFELIALA 1 1 1 1
P-44 PSC-AC004900 Screw [M4XP0.7, L=12] Al HxJ10|= Fo| I™LIALB 3 3 3 3
P-45 PSN-AA001500 Nut [M4XP0.7] Al ExJlol= Fo| IXMHE 4 4 4 4
P-46 CST-BH000100 Thread Guide Sub—Bar Al HxobolE 1 1 1 1
p-47 CST-BF000100 Holder for Thread Guide Bar Al 7ol £ Fo| 1 1 1 1
P-48 CST-BH000200 Thread Guide Bar Al Jtol= 1 1 1 1
P-49 CLB-MG000400 Oil Pan Filter 2l ZEef B 1 1 1 1
P-50 CAC-MD000500 Inner Box ol A 1 1 1 1
P-51 CST-FD003100 Bed Support Rubber(A) HEuHE T2 A 2 2 2 2 |Nov.09.09
P-52 CLB-JK000700 Oil Pan Filter A UM ZE 1 1 1 1
P-53 - CD Manual CD =< 1 1 1 1

From the library of: Superior Sewing Machine & Supply LLC




Auto Knee Lifter Solenoid Mechanism

s FE=E oA

From the library of: Superior Sewing Machine & Supply LLC



Q'ty

Ref. No. Parts No. Note Name of Parts = 9 1751 1791 Assr\elgnbly
G |BL| G |[BL
Q-1 SL-000068-00 Auto Knee Lifter Solenoid Ass’y AsFEESE A 0E(F) 1 1 1 1
Q-2 CMB-LA027300 Back Cover for Auto Knee Lifter HEA-AK 1 1 1 1
Q-3 CMB-FC008400 Rear Cover Gasket SEH-AK 7EAZ0 1 1 1 1
Q-4 DSC-BF000700 Screw [15/64" n=28] AR ESE £al0|= FELIAL 4 4 4 4
Q-5 DWS-AA028400 Washer =228 £ ol= 2N 4 4 4 4
Q-6 SN-0121-4000 Nut [15/64" n=28] AsFE28 gelolE HE 4 4 4 4
Q-7 CPM-CB001301 Knee Lifter Connection Crank ASEESE AHE3 1 1 1 1
Q-8 DSC-BF001100 Screw [3/16" n=28] AR ESE A2 I ELA 1 1 1 1
Q-9 43-121A-257A Collar for Auto Knee Lifter Shaft ASEESEF It} 1 1 1 1
Q-10 DSC-CA000400 Screw [11/64" n=40] ASEESESF 2t D™LIA 2 2 2 2
Q-11 DBS-DB014100 Auto Knee Lifter Shaft Bushing ASEESES RY 1 1 1 1
Q-13 DSN-CY000600 Nut for Auto Knee Lifter Shaft ASEESEE HE 1 1 1 1
Q-14 DWS-AA011800 Washer for Auto Knee Lifter Shaft ASTESESR &M 1 1 1 1
Q-16 APM-PS002200 Auto Knee Lifter Shaft Ass’y ANsREESHF(X) 1 1 1 1
Q-17 DWS-AA000600 Washer AEH E MM 3 3 3 3

From the library of: Superior Sewing Machine & Supply LLC




Gauge Part
AlO|X| mtE

Note : A=KM-1751G-7 AL=KM-1751BL-7
B=KM-1791G-7 BL=KM-1791BL-7

1.Needle Plate

2.Presser Foot

Gauge Size Parts No. A AL B BL Gauge Size Parts No. AL BL
1/16"(1.6mm) | CGA-GA011100 * * 1/16"(1.6mm) | CGA-GC013800

3/32"(2.4mm) | CGA-GA011200 * * * * 3/32"(2.4mm) | CGA-GC013900

1/8"(3.2mm) | CGA-GA011300 * * * * 1/8"(3.2mm) | CGA-GC014000

5/32"(4.0mm) | CGA-GA011400 * * * * 5/32"(4.0mm) | CGA-GC014100

3/16"(4.8mm) | CGA-GA011500 * * * * 3/16"(4.8mm) | CGA-GC014200

7/32"(5.6mm) | CGA-GA011600|  * * * 7/32"(5.6mm) | CGA-GC014300

1/4"(6.4mm) | CGA-GA001300 * * * * 1/4"(6.4mm) | CGA-GC014400

5/16"(7.9mm) | CGA-GA011700 * * * * 5/16"(7.9mm) | CGA-GC014500

3/8"(9.5mm) |CGA-GA011800|  * * * * 3/8"(9.5mm) | CGA-GC014600
7/16"(11.1mm) | CGA-GA011900 * * * * 7/16"(11.1mm) | CGA-GC014700
1/2"(12.7mm) | CGA-GA012000 * * * * 1/2"(12.7mm) | CGA-GC014800

5/8"(15.9mm) | CGA-GA012100 * * * * 5/8"(15.9mm) | CGA-GC014900

3/4"(19.1mm) | CGA-GA012200 * * 3/4"(19.1mm) | CGA-GC015000

7/8"(22.2mm) | CGA-GA012300 * * 7/8"(22.2mm) | CGA-GC015100

1"(25.4mm) | CGA-GA012400 * * 1"(25.4mm) | CGA-GC015200
1,1/4"(31.8mm)| CGA-GA012500 * * 1,1/4"(31.8mm)| CGA-GC015300
1,3/8"(34.9mm)| CGA-GA012600 * * 1,3/8"(34.9mm)| CGA-GC015400
1,1/2"(38.1mm)| CGA-GA012700 * * 1,1/2"(38.1mm)| CGA-GC015500

2"(50.8mm) | CGA-GA012800 * 2"(50.8mm) | CGA-GC015600

1/4"(6.4mm) | CGA-GA012900*(Option) *(Option)

% Option : Thin Material

3.Presser Foot 4.Needle Clamp

Gauge Size Parts No. A AL B BL Gauge Size Parts No. AL BL
1/16"(1.6mm) | CGA-GC016300 * 1/16"(1.6mm) | CGA-GD007200 *
3/32"(2.4mm) | CGA-GC016000 * * 3/32"(2.4mm) | CGA-GD004100 *
1/8"(3.2mm) | CGA-GC016100 * * 1/8"(3.2mm) | CGA-GD007300 *
5/32"(4.0mm) | CGA-GC016400 * * 5/32"(4.0mm) | CGA-GD007400 N
3/16"(4.8mm) | CGA-GC016200 * * 3/16"(4.8mm) | CGA-GD007500 *
7/32"(5.6mm) | CGA-GC015900 * 7/32"(5.6mm) | CGA-GD004800

1/4"(6.4mm) | 05-010A-740L * * 1/4"(6.4mm) | CGA-GD000300 *
5/16"(7.9mm) | CGA-GC016500 * * 5/16"(7.9mm) | CGA-GD007600 *
3/8"(9.5mm) | CGA-GC016600 * * 3/8"(9.5mm) | CGA-GD007700 *
7/16"(11.1mm) | CGA-GC016900 * * 7/16"(11.1mm) | CGA-GD008100 *
1/2"(12.7mm) | CGA-GC016700 * * 1/2"(12.7mm) | CGA-GD007900 *
5/8"(15.9mm) | CGA-GC016800 * * 5/8"(15.9mm) | CGA-GD007800 *
3/4"(19.1mm) | CGA-GC017000 * 3/4"(19.1mm) | CGA-GD008200 *
7/8"(22.2mm) | CGA-GC017100 * 7/8"(22.2mm) | CGA-GD004200 *

1"(25.4mm) | CGA-GC017200 * 1"(25.4mm) | CGA-GD008000 *
1,1/4"(31.8mm)| CGA-GC017300 * 1,1/4"(31.8mm)| CGA-GD004300 *
1,3/8"(34.9mm)| CGA-GC017400 * 1,3/8"(34.9mm)| CGA-GD004400 *
1,1/2"(38.1mm)| CGA-GC017500 * 1,1/2"(38.1mm)| CGA-GD004500 *

2"(50.8mm) | CGA-GD004600

From the library of: Superior Sewing Machine & Supply LLC




Note : A=KM-1751G-7 AL=KM-1751BL-7
B=KM-1791G-7 BL=KM-1791BL-7

5.Needle Clamp 6.Feed Dog
Gauge Size Parts No. A AL BL Gauge Size Parts No. A AL BL
3/32"(2.4mm) L | CGA-GD005000 * 1/16"(1.6mm) | CGA-GB008200|  *

R | CGA-GD005100 * 3/32"(2.4mm) | CGA-GB008300|  *

L | CGA-GD005600 * 1/8"(3.2mm) | CGA-GB008400 *
1/8"(3.2mm) -

R | CGA-GD006600 * 5/32"(4.0mm) | CGA-GB008500|  *

- « 3/16"(4.8 - *

5/32"(4.0mm) L | CGA-GD005700 (4.8mm) | CGA-GB008600

R | CGA-GD006700 * 7/32"(5.6mm) | CGA-GB008700|  *
3116°(4.8mm) L | CGA-GD005500 * 1/4"(6.4mm) | CGA-GB008800|  *

R | CGA-GD006500 * 5/16"(7.9mm) | CGA-GB008900|  *
7132"(5.6mm) L | CGA-GD005800 * 3/8"(9.5mm) | CGA-GB009000| =

R | CGA-GD006800 * 7/16"(11.1mm) | CGA-GB009100|  *

L | CGA-GD005200 * 1/2"(12.7mm) | CGA-GB009200|  *
1/4"(6.4mm)

R | CGA-GD006200 * 5/8"(15.9mm) | CGA-GB009300|  *
5/16/(7.9mm) L | CGA-GD005300 * 3/4"(19.1mm) | CGA-GB009400|  *

R | CGA-GD006300 * 7/8"(22.2mm) | CGA-GB009500|  *
3/8+(9.5mm) L | CGA-GD005400 1"(25.4mm) | CGA-GB009600

R | CGA-GD006400 * 1,1/4"(31.8mm)| CGA-GB009700|  *
716%(11.1mm) L | CGA-GD005900 * 1,3/8"(34.9mm)| CGA-GB009800|  *

R | CGA-GD006900 * 1,1/2"(38.1mm)| CGA-GB009900|  *
1/2(12.7mm) L | CGA-GD006000 * 2"(50.8mm) | CGA-GB010000|  *

R | CGA-GD007000 * 1/4"(6.4mm) | 06-01TA-5770 [*(Option)
5/8"(15.9mm) | - | CGA-GD006100 *

R | CGA-GD007100 *
7.Feed Dog 8.Feed Dog
Gauge Size Parts No. A AL BL Gauge Size Parts No. A AL BL
1/16"(1.6mm) | CGA-GB010100 * 3/32"(2.4mm) | CGA-GB011700 Option)
3/32"(2.4mm) | CGA-GB010200 * * 1/8"(3.2mm) | CGA-GB011800 Option)
1/8"(3.2mm) | CGA-GB010300 * * 5/32"(4.0mm) | CGA-GB011900 *(Option)
5/32"(4.0mm) | CGA-GB010400 * * 3/16"(4.8mm) | CGA-GB012000 Option)
3/16"(4.8mm) | CGA-GB010500 * * 7/32"(5.6mm) | CGA-GB012100 *(Option)
7/32"(5.6mm) | CGA-GB010600 * 1/4"(6.4mm) | CGA-GB012300 Option)
1/4"(6.4mm) | CGA-GB001300 * * 5/16"(7.9mm) | CGA-GB012200 Option)
5/16"(7.9mm) | CGA-GB010700 * * 3/8"(9.5mm) | CGA-GB012400 *(Option)
3/8"(9.5mm) | CGA-GB017800 * * 7/16"(11.1mm) | CGA-GB012500 Option)
7/16"(11.1mm)| CGA-GB010800 * * 1/2"(12.7mm) | CGA-GB012600 Option)
1/2"(12.7mm) | CGA-GB010900 * * 5/8"(15.9mm) | CGA-GB012700 Option)
5/8"(15.9mm) | CGA-GB011000 * *
3/4"(19.1mm) | CGA-GB011100 *
7/8"(22.2mm) | CGA-GB011200 *
1"(25.4mm) | CGA-GB011300 *
1,1/4"(31.8mm)| CGA-GB011400
1,3/8"(34.9mm)| CGA-GB011500
1,1/2"(38.1mm)| CGA-GB011600

From the library of: Superior Sewing Machine & Supply LLC




Gauge Part
AlO|X| mtE

Note : A=KM-1751G-7 AL=KM-1751BL-7
B=KM-1791G-7 BL=KM-1791BL-7

9.Slide Block

Gauge Size

Parts No.

AL

BL

05(11.05mm)

CNB-BK002400

10(11.10mm)

CNB-BK002500

15(11.15mm)

CNB-BK002600

20(11.20mm)

CNB-BK002700

25(11.25mm

CNB-BK002800

CNB-BK002900

35(11.35mm

CNB-BK003000

)
30(11.30mm)
)
)

40(11.40mm

CNB-BK003100

45(11.45mm)

CNB-BK003200

50(11.50mm)

CNB-BK003300

55(11.55mm

CNB-BK003400

)
60(11.60mm)

CNB-BK003500

65(11.65mm)

CNB-BK003600

70(11.70mm

CNB-BK003700

75(11.75mm

CNB-BK003800

80(11.80mm

CNB-BK003900

)
)
)
)

85(11.85mm

CNB-BK004000

90(11.90mm)

CNB-BK004100

95(11.95mm)

CNB-BK004200

¥ Check the replacement index for the above parts before ordering

From the library of: Superior Sewing Machine & Supply LLC




From the library of: Superior Sewing Machine & Supply LLC



Index

Parts No. Name of Parts Page|Ref.No. Parts No. Name of Parts Page|Ref.No. Parts No. Name of Parts Page|Ref.No.
01-037R-1230 |Rubber Cap (26) 7 | aA-35 | | CFA-DF0014 |Feed Regulator 23 | G-8 CLB-FZ0005 |Oil Adjusting Tube 35 | L-60
04-010A-7900 |Needle Bar Clamp Ass'y| 13 | C-21 CFA—KFO0009 |Reverse Feed Control Shaft| 23 | G-42 CLB-Fz0012 |Oil Adjusting Rubber | 33 | L-28
06—-040R—106L |Reverse Feed Lever Stopper Rubber| 27 -17 CFA-KZ0001 |Stopper for Return Spring | 23 | G-52 CLB-JB0006 |Qil Receiver for Oil Window| 33 L-14
06—045A—106L |Reverse Feed Solenoid Crank Support | 27 -5 CFU-CMO0001 |Slide Block Moving Lever 17 | D-21 CLB-JD0003 |Oil Wick 9 B-8
06-061A-7507 |Reverse Feed Lever | 23 | G-48 | | CFU-CMO0003 [Set Screw for Solenoid Shaft | 17 | D-13 | | CLB-JD0003 |Oil Wick 9 | B-38
15-028C-2070|Sensor Bracket 9 B-33 CFU-LA0001 |Cover For Solenoid 17 D-2 CLB-JD0003 |Oil Wick 9 B-45
17-007G=7907 |Retun Sprng For Solenoid Shaft | 17 | D—16 | | CGA-GA0013 |Needle Plate (1/4") | 7 | A-26 | | CLB-JD0003 |Oil Wick 13 | c-13
17-120A-7900 [Bracket For Side Bock Moving Shet | 17 | D—19 | | CGA-GB0013 |Feed Dog 1/4" 25 | H-33 || CLB-JD0003 |Oil Wick 13 | C-58
40-108A—1306 [Thread Tension Disk | 19 | E-28 CGA-GB0088 |Feed Dog 1/4" 25 | H-15 CLB-JD0003 |Oil Wick 31 K-28
415026S-306H [Thread Guide Plate 19 | E-30 CGA-GCO0188 |Presser Foot 1/4 21 F-9 CLB-JD0003 |Qil Wick [L=100] 33 | L-31
41S028S-306H [Thread Tension Adjusting Shaft| 19 | E-29 CGA-GDO0003 |Needle Clamp 1/4 183 | C-17 CLB-JD0003 |Qil Wick [L=360] 35 | L-74
415034S-306H |Thread Tension Control Cap Nut 19 | E-24 CGA-GDO0004 |Needle Clamp(Left) 13 | C-51 CLB-JD0003 |Qil Wick [L=100] 35 | L-76
43-014S-7500 |Stud Screw For Knee Lifter Link| 21 F-27 CGA-GDO0005 |Needle Clamp(Right) | 13 C-52 CLB-JD0009 |QOil Wick 35 L-59
43-121A=257A |Collar for Auto Knee Lifter Shaft 47 Q-9 CHB-BAO0031 |Rotary Hook Base(Left)-Large Hook| 31 K-2 CLB-JD0009 |Oil Wick [L=100] 35 | L-75
44-121S-5700 |Oil Adjusting Screw | 33 | L-26 CHB-BA0032 |Rotary Hook Base(Left) | 31 | K-1 CLB-JF0044 |0il Supply Pipe for Face Plate | 33 | L-23
44-130G-5700|0il Return Felt Holder| 33 | L-41 CHB-BA0033 |Rotary Hook Base(Right) | 31 K-3 CLB-JGO0005 |0il Suction Hose [@3x@5, =300] | 33 | L-9
46-002A-2300 |Sync. Sensor 9 B-32 CHB-BA0034  [Rotary Hook Base(Right|-Large Hook 31 K-4 CLB-JG0005 |Hose A[@3X@5, L=80]| 33 | L-13
ABW-PS0002 |Bobbin Winder Base Ass'y | 19 | E-2 CHB-BF0001 |Pinch Sleeve(Upper) | 31 | K-42 | | CLB-JGO005 |Hose Al@3x@5, L=40]| 33 | L-21
ABW-PS0005 |Bobbin Winder Ass'y | 19 | E-1 CHB-BF0002 |Pinch Sleeve(Lower) | 31 | K-43 CLB-JG0005 |Hose [@3x@5, L=120] | 33 | L-22
AMB-PS0023 |Thread Tension Control Ass'y | 19 | E-23 CHB-BJO0001 |Hook Base Cover(Left) | 35 | L-69 CLB-JG0005 |0i Retun Hose [@3x@5, 1=250] | 33 | L-43
AMB-PS0024 [Slide Plate (Front) Ass'y| 7 | A-28 CHB-BJ0002 |Hook Base Cover(Right)] 35 | L-70 CLB-JG0005 |0i Drain Hose [@3x@5, 1=200] | 33 | L-44
APM-PS0022  [Auto Knee Lifter Shaft Assy | 47 | Q-16 | | CHB=BNOOO3 |Hook Thrust Ring 31 | K13 CLB-JG0005 |0il Hose [@3x@5, L=150]| 33 | L-49
ARB-PS0004 |Reverse Feed Button Ass'y| 27 | 1-20 CHB-CAOQ001 |Opener Link-Large Hook | 31 | K=18 | | CLB-JG0005 |0i Supply Hose [83x@5, L=300] | 33 | L-51
AS-004114  |Thread Tension Control Assy(Genera) | 39 | N—1 CHB-CA0004 |Opener Link 31 | K17 CLB-JGO005 |0 Hose for Lower Shait [@3x@5, L=300] | 33 | L-54
AS—-004115  |Tvead Tension Control AssylHeawy) | 39 | N—-2 | | CHB—-CMO0001 |Opener Lever-Large Hook | 31 | K=20 || CLB-JG0005 |0i Supply Hose [@3x@5, L=160] | 35 | L-57
AS-005082 |Arm&Bed A-1 CHB-CMO002 |Opener Lever 31 | K=19 || CLB-JGO0O05 |0l Supply Hose (835, L=120] | 35 | L-58
AS-005083 |Arm&Bed A-2 CHB-FC0001 [Hook Base Cover Gasket 35 L-68 CLB-JG0005 |Hose C [@3x@5, L=150] | 35 L-82
AS-005117 |Feed Bar Slide Block Ass’y| 25 | H—27 | [ CHB=HNOOO1 |Opener-Large Hook | 31 | K=24 || CLB-JGO005 |0i Drain Hose [83x@5, 1=200] | 35 | L-89
AST-PS0003 |Knee Lifting Pad Ass'y | 45 | P-40 | | CHB=HNO0O8 |Opener 31 | K=23 || CLB-JG0009 |Comecting Hose [03x05, 1=20] | 33 | L-18
AWP-PS0018 |Wiper Link Ass'y 43 | 0-9 | [ CHB-KF0001 |Opener Lever Shaft | 31 | K-27 || cLB-JG0009 |Hose A[@3x@5, [=30]| 33 | L-19
AWP-PS0019 |Wiper Stopper Ass'y | 43 | 0-25 | | CHK=HA0010 |Hook-Large Hook 31 | K=82 || cLB-JH0005 |Oil Terminal (Lower) | 33 | L-52
BS-000404 |Bearing Bushing for Idler | 11 | B-56 | | CHKZHA0026 |Hook 31 | K=80 || cLB-JHO012 |Oil Distributor 33 | L-20
CA-001445  |Reverse Feed Button Switch Assy | 27 | 1-25 | [ CHKZHA0028 |Hook 31 | K=31 CLB-JJ0005 |0il Window 33 | L-16
CAC-BJ0006 |Needle Thread Inserting Guide | 45 | P—15 | | CHK=HBOO08 |Bobbin—Large Hook | 31 | K-36 | | cLB-JK0003 |Qil Filter 33 | L-7
CAC-JB0001 |Oiller 45 | P-4 CHK-HBO0008 |Bobbin-Large Hook | 45 | P-14 CLB-JK0007 |Oil Pan Filter A 45 | p-52
CAC-JB0004 |Oil Tank 45 | p-3 | | CHK=HBOO11 |Bobbin 31 | K=85 || CLB-JLO008 |Oil Felt 9 | B-47
CAC-MA0007 |Head Cover 45 | p-2 CHK-HBO0O11 |Bobbin 45 | P13 CLB-JL0008 |Felt 35 | L-72
CAC-MD0005 |Inner Box 45 P-50 CHK-HCO0010 |Bobbin Case-Large Hook | 31 K-37 CLB-JL0015 |Needle Bar Felt(B) 13 C-56
CAC-MH0001 |Accessory Bag 45 P—1 CHK-HCO0011 |Bobbin Case-Large Hook | 31 K-39 CLB-JL0063 |0il Return Felt 33 L—40
CBW-BA0005 |Bobbin Winder Action Body| 19 | E-4 CHK-HCO0017 |Bobbin Case 31 | K-38 CLB-JLO064 |0l Felt for Thiead Take-up Lever | 33 | L34
CBW-BH0002 |Bobbin Stopper 19 | g-10 | | CLB-BB0035 |Oil Cover of Timing Belt| 33 | L-47 | | CLB-JLO065 |Felt for Upper Thread| 41 | N-58
CBW-BJ00O1 [Thread Winder Action Plate] 19 | E-22 | | CLB-BF0002 |Holder(S) 35 | L-90 || cLB-JLO066 |Oil Felt for Bushing | 9 | B-9
CBW-BJ0004 [Bobbin Winder Adusting Plate | 19 | E-11 CLB-BF0004 |Oil Hose Holder 33 | L-56 CLB-JL0067 |Felt For Needle Bar Frame | 13 | C-15
CBW-BN0002 |Bobbin Stand 19 E-9 CLB-BG0038 |Felt Holder for Upper Thread 41 N-59 CLB-JL0067 |Needle Bar Felt(A) 13 C-44
CBW-CMO0002 |Bobbin Winder Lever | 19 | E-14 | | CLB-BGO0040 |Needle Bar Wick Holder(Upper)| 13 | C-12 | | cLB-JL0071 |Oil Return Felt 33 | L-42
CBW-CP0002 |Bobbin Winder Action Pulley | 19 | E-5 | | CLB-BGO041 |Wick SuoporilNeede BarFrame) | 15 | C-59 | | CLB-JL0O129 |Felt A 25 | H-31
CBW-DZ0001 [Thread Winder Adiusting Cam | 19 | E-19 | [ CLB=BG0042 |Qil Wick Holder 35 | L=78 || CLB-JLO130 |Felt B 25 | H-32
CBW—-FA0002 [Babbin Winder Shaft Ruobering | 19 | E—8 | | CLB=BG0043 [Oil Filter Holder 33 | L4 CLB-JLO132 |Hook Gear Felt 31 | K-47
CBW~-FA0003 [Bobbin Winder Action Ring| 19 | E-7 | | CLB=BGO062 |Felt Holder 25 | H-25 | | CLB-JLO145 |Felt 35 | L-77
CBW-KC0001 |Bobbin Winder Lever Shaft| 19 | E-16 | | CLB-BGO063 |Needle Bar Wick Holder(Lower)) 13 | C-14 | | cLB-JP0001 |Nipple [11/64" n=40]| 33 | L-8
CBW-KC0003 |Bobbin Winder Driving Shaft | 19 | E-3 | | CLB-BGO064 |Holder for Hook GearFeltfightl | 31 | K=45 | | cLB-JP0O18 |0il Supply Nipole for Face Plate] 33 | L-24
CFA-BB0034 [Stopper for Reverse Feed Lever| 23 | G-51 | | CLB-BG0065 |Holder for Hook Gear FeliLeft) 31 | K=46 | | cLB-JP0046 |Nipple [M5] 35 | L-83
CFA-BB0035 |Bracket for Spring 23 | G-37 | | CLB~BHO004 |Gil Hose Holder 33 | L=55 | | CLB-LA0012 |Hook Gear Cover(Left) | 35 | L-66
CFA-BB0036 [Bracket for Reverse Feed Lever| 23 | G-49 | | CLB=BJ0019 Ol Shield Plate 33 | L=32 || CLB-LA0013 |Hook Gear Cover(Right)| 35 | L-67
CFA-BJ0007 |ComrforeeseFeed CoolShett | 23 | G—45 | | CLB=BJ0020 |Dust Protector 33 | L=37 || CLB-LB0002 |0il Cover of Rocker Shaft | 33 | L-46
CFA-BJ0015  |Reverse Feed Solenoid Base | 27 | 12 CLB-BJ0021 |0l Cover Holder 33 | L=85 || CLB-MG0004 |Oil Pan Filter 45 | P-49
CFA-CA0019 |Reverse Feed Solenaid Crank Link | 27 |  1-9 CLB-BJ0023 |Oil Shield Plate 33 | L=33 || CLF-BA0018 |Feed Bar 25 | H-12
CFA-CB0021 |Reverse Feed Crank | 27 | 1-12 CLB-BJ0024 |Dust Protector 33 | L-38 || CLF-BB0011 |Feed Bar Fork 25 | H-17
CFA-CH0002 |Fesd Reguitor Ecoentic Whe Sttt | 23 | G—11 | | CLB=BKO007 |Qil Suction Body 33 | L CLF-BB0012 |Block Guide 25 | H-29
CFA-CQO008 |Length Control Dial Plate | 23 | G-2 | | CLB~-BKO0010 |Oil Regulator Block | 35 | L-84 || GIF-BJ0012 |Bearing Cover For Feed Cam | 23 | G-28
CFA-CQ0032 |Length Control Dial Plate | 23 | G—1 CLB-CNO0003 |Piston 33 | L=10 || CLF-BJ0013 |Slide Block Guide Plate | 23 | G-19
CFA-DF0013 |Feed Regulator(BL) | 23 | G-9 CLB-FA0002 |Oil Window Packing | 33 | L-15 CLF-BJ0017 |Guide Plate for Feed Bar Fork | 25 | H-22

From the library of: Superior Sewing Machine & Supply LLC




Index

Parts No. Name of Parts Page|Ref.No. Parts No. Name of Parts Page|Ref.No. Parts No. Name of Parts Page|Ref.No.
CLF-CAO0008 |Level Feed Connecting Link| 23 | G-33 CNB-KA0042 [Needle Bar(Right) 13 | C-50 CTT-CBO0014 |Moving Knife Shaft Crank(L) 37 | M-54
CLF-CB0015 |Level Feed Crank (BL) | 23 | G-31 CNB-KF0006 |Needle Bar Rock Shaft | 13 C-1 CTT-CBO0015 |Moving Knife Shaft Crank(R) | 37 | M—-47
CLF-CB0041 |Level Feed Crank 23 | G-30 CPB-BFO0008 |Presser Bar Holder 21 F-11 CTT—CCO0012  |Moving Knife Shait Connection Rod(Rl | 37 | M—49
CLF-CB0044 |Feed Bar Crank 25 H-7 CPB-BHO0007 |Safety Guide 21 F-10 CTT—CCO0013 | Moving Knife Shaft Connection Rod(L) | 37 | M—50
CLF-CCO0007 |Feed Cam Connecting Rod| 23 | G-23 CPB-CMO0005 |Presser Bar Lifter 21 | F-13 CTT-CCO0014 |Joint Connection Stud (1/16'~1%/, ) | 37 | M—42
CLF-CCO0008 |Feed Regulator Connecting Rod| 23 | G-13 CPB-DF0005 |Presser Bar Lifter Crank | 21 F-15 CTT—CL0O003 [Roller For Thread Trimming Cam 37 | M-33
CLF-CDO0013 |Feed Bar Slide Block | 25 | H-28 CPB-KB0017 |Presser Bar 21 F-7 CTT-CMO0020 |Clutch Lever 37 | M-18
CLF-DC0008 |Feed Cam (BL) 23 | G-26 CPB-KCO0003 |Presser Guide Bar 21 F-5 CTT-DDO0003 |[Thread Trimming Cam 37 | M-35
CLF-DCO0011 |Vertical Feed Eccentric Cam 29 | J-12 CPM-BHO0011 |Knee Lifter Connecting Rod| 21 F-25 CTT-FB0002 |Cushion Rubber 37 | M-25
CLF-DC0033 |Feed Cam 23 | G-25 CPM-CA0027 |Knee Lifter Link 21 F-28 CTT-KCO0008 |Thread Trimming Rock Link Shaft 37 | M-23
CLF-KCO0022 |Feed Rock Shaft 25 H-4 CPM-CBO0O013 |Knee Lifter Connection Crank | 47 Q-7 CTT-KZ0001 |Moving Knife Shaft(L)| 37 M-1
CLF-KHO0007 |Feed Bar Eccentric Shaft | 25 H-9 CPM-CMO0033 |Presser Bar Lifter Lever | 21 F-19 CTT-KZ0002 |Moving Knife Shaft(R)| 37 M-2
CLF-KK0002 |Feed Regulator Shaft(BL) | 23 | G-16 CPM-CRO0012 |Knee Lifter Bar 21 F-29 CTT-NA0011 |Moving Knife 37 M-3
CLF-KK0010 |Feed Regulator Shaft| 23 | G-15 CRB-BJ0003 |Stopper for Reverse Feed Button 27 1-23 CTT-NB0012 |Fixed Knife 37 M-8
CLP-BJ0O017 [Thread Tension Release Plate(T/T) | 39 | N-41 CRB-LF0001 |Insulation Film 27 1-19 CTT-NBO0O12 |Fixed Mes 45 | P-22
CLS-BJ0017 |[Bearing Pushing Plate| 29 | J-15 CST-BB0029 |[Knee Lifting Controller | 45 | P-35 CUF-CA0034 |Needle Bar Rock Link| 15 | C-64
CLS-KF0014 |Lower Shaft 29 J-1 CST-BB0030 [Bed Hinge 45 | P-11 CUF-CB0040 |Needle Bar Rock Crank | 15 | C-70
CMB-BB0100 |Safety Switch Base 7 A-43 CST-BF0001 |Holder for Thread Guide Bar 45 P-47 CUF-CC0029 |Nesdle Bar Rock Shaft Connecting Rod 15 | C-61
CMB-BJ0038 |Safety Switch Sub Bracket | 7 A-49 CST-BFO0002 |Holder for Thread Guide Sub-Bar | 45 | P—42 CUS-BA0002 |Sync. Sensor Base 9 B-31
CMB-BJ0046 |Stopper for Slide Plate(Right) 7 A-30 CST-BHO001 |Thread Guide Sub-Bar | 45 | P-46 CUS-BB0023 |Idler Bracket 9 B-51
CMB-BJ00480 [Bobbin Window 7 A-25 CST-BHO0002 |Thread Guide Bar 45 | P-48 CUS-BJ0009 [Sync. Sensor Slit 9 B-29
CMB-BJ0066 |Machine Number Plate 7 A—42 CST-CR0003 |Knee Lifting Bar Support Cap | 45 | P-31 CUS-CF0007 |Bobbin Winder Driving Wheel 9 B-14
CMB-BJ0082 |Safety Switch Plate 7 A-44 CST-CR0004 [Head Rest 45 | P-26 CUS-CP0004 |Pulley 9 B-27
CMB-FC008 |Gasket for Rear Cover| 7 A-14 CST-FB0002 |O-Ring 45 | P-30 CUS-DA0015 |[Link Cam 9 B-2
CMB-FC0084 |Rear Cover Gasket 47 Q-3 CST-FDO0030 |Bed Support Rubber(A) | 45 P-8 CUS-DA0017 |Link Cam 9 B-3
CMB-GHO0001 |Slide Plate (Left) 7 A-23 CST-FDO0031 |Bed Support Rubber(A) | 45 | P-51 CUS-KF0012 |Upper Shaft 9 B-1
CMB-GH0002 |Slide Plate (Right) 7 A-24 CST-FF0005 |Rubber Cushion for Hinge | 45 | P-10 CWP-BB0012 |Wiper Solenoid Bracket | 43 0-2
CMB-HKO0022 |Thread Guide 39 | N-52 CST-JA0033 |Qil Pan 45 | pP-27 CWP-BB0013 |Wiper Link Body 43 | O-10
CMB-HK0053 |Arm Thread Guide(Upper) | 39 | N-54 CST-KC0007 |[Knee Lifting Controller Shaft 45 | P-33 CWP-BF0004 |Wiper Holder 43 | 0-20
CMB-HKO0054 |Arm Thread Guide(Middle) | 39 | N-56 CST-MF0003 |Thread Stand Ass'y 45 | P-41 CWP-BH0007 |Wiper(Left) 43 | 0-22

CMB-HK00550 [Arm Thread Guide(Lower) | 41 N-57 CTA-BAOOQ9 (Body for Thread Take-up Spring 39 | N-13 CWP-BH0008 |Wiper(Right) 43 | O-21
CMB-LA0117 |Thread Take-up Lever Cover 7 A-11 CTA-BD0002 |Spring Cover 19 | E-27 CWP-CA0016 |Wiper Link “C” 43 | O-16
CMB-LA0130 |Face Plate 7 A-7 CTA-BJ0OOO1  |Thread Tension Control Spring Stopper 19 | E-25 CWP-KZ0001 |Wiper Guide Shaft Ass’y| 43 | O-15
CMB-LA0270 |Motor Cover 7 A-19 CTA-BJO0O1 |[Stopper for Thread Tension Spring | 39 | N—-32 CWP-LB0002 |Wiper Solenoid Cover| 43 0-3
CMB-LA0273 |Rear Cover 7 A-13 CTA-BJO019 |[Stopper for Thread Take-up Spring | 39 N-44 DBS-DA0155 |Feed Rock Shaft Bushing(Front) | 25 H-1

CMB-LA0273 |Back Cover for Auto Knee Lifter | 47 Q-2 CTA-BJ0020 |Plate for Thread Tension Disk | 39 | N-31 DBS-DA0156 |Feed Rock Shaft Bushing(Rear) | 25 H-3
CMB-LB0063 |Face Plate 7 A-3 CTA-BJ0022 |Stopper for Thread Take-up Spring | 39 | N—-17 DBS-DAO0157 |Lower Shaft Front Bushing | 29 J-2

CMB-LDO0001 |Needle bar Oil Supply Mark| 33 | L-30 CTA-BJ0023 |Thread Take-up Spring Guide Plate | 39 N-8 DBS—-DAO0158 |Lower Shaft Middle Bushing 29 J-4

CMB-LD0002 |Caution Label 7 A-41 CTA-BJ0024 |Thread Tension Plate | 39 N-5 DBS—DA0159  [Rotary Hook BushinglUpper)-Large Hook | 31 K-12
CMB-LD0071 |CE Mark 7 A-56 CTA-BKO0O02  |Adjusting Plate for Thread Take-up Spring | 39 N-16 DBS-DA0313 |Rotary Hook Bushing(Upper) 31 K-11
CMB-LD0110 |Brand Mark 7 A-8 CTA-HKO0009 [Thread Guide Plate 39 | N-37 DBS-DAQ0350 |Bushing for Needle Bar Rock Link | 15 | C-67
CMB-LDO0133 |Oil Adjusting Mark 33 L-29 CTA-HLOO11 |Thread Tension Disk | 39 | N-30 DBS-DA0352 |Presser Bar Bushing | 21 F-6

CMB-NB0001 |Bobbin Winder Mes 19 | E-32 CTA-HLO012 |Sub Thread Tension Disk | 39 | N-34 DBS-DA0424 |Oil Supply Bushing 35 | L-81
CNB-BB0004 |Latchet Bracket 13 | C-36 CTA-HMOO16 (Stud for Thread Tension Control (Small 39 | N-21 DBS-DB0035 |Bobbin Winder Action Body Bushing) 19 | E-35
CNB-BCO0015 |Needle Bar Frame 13 C-4 CTA-HMO0017 [Thread Tension Stud | 39 N-6 DBS-DB0044 |Moving Knife Shaft Bushing(R)| 37 | M-13
CNB-BCO0017 |Needle Bar Frame 13 | C-20 CTA-HMOO18  (Stud for Thread Tension Control {Large) 39 N-20 DBS-DB0045 |Moving Knife Shaft Bushing(L) | 37 | M-12
CNB-BF0013 |Needle Bar Clamp 13 | C-10 CTA-HMO0O019 (Stud for Thread Guide (Large) | 39 | N-25 DBS-DB0046 |Rotary Hook Bushing(Lower) | 31 K-9

CNB-BF0015 |Needle Bar Clamp 13 | C-22 CTA-HMO0020 (Stud for Thread Guide (Small) | 39 | N-26 DBS-DB0079 |Thread Guide Bushing 39 | N-39
CNB-BJ0007 |Needle Bar Guide Plate | 13 C-6 CTA-KFO0002 |Thread Take-up Spring Guide Shaft| 39 | N—-19 DBS-DB0134  |Nasdle Bar Rock Shaft Bushing(Front) | 13 C-2
CNB-BJ0008 |Slide Block Cover 13 | C-48 CTH-BF0005 (Thread Take-up Lever Holder 9 B-46 DBS-DB0135 |Needle Bar Rock Shaft Bushing(Rear) | 13 C-3
CNB-BJ0009 |Cover For Releasing Pin| 13 | C-24 CTH-CCO0010 |Needle Bar Crank 13 C-9 DBS-DBO0141 |Auto Knee Lifter Shaft Bushing| 47 | Q-11
CNB-BJ0010 |Spring Cover 13 | C-42 CTH-CCO0012 |Needle Bar Crank 13 | C-39 DBS-DB0167 |Upper Shaft Bushing(Front)| 9 B-7
CNB-BKO0009 |Slide Block 13 | C-47 CTH-HJ0031 (Thread Take-up Lever(1) 9 B-42 DCL-AA0006 |Collar For J-23 43 | O-18
CNB-CDO0007 [Needle Bar Guide Slide Block | 13 c-8 CTH-HJ0032 |Thread Take-up Lever(2) 9 B-43 DCL-AA0054 |Stopper Collar For Fesd Regulator Shaft | 23 | G—=17
CNB-CDO0008 |Needle Bar Guide Slide Block | 13 | C-38 CTH-HJ0033 |Thread Take-up Lever(5) 9 B-44 DCL-AA0057 |Collar For Presser Bar Lifter Stud 21 F-21
CNB-CDO0O009 |Needle Bar Rotate Stopper Block 13 | C-45 CTR-BHOO011 [Thread Tension Release Spring 39 | N-40 DCL-AA0058 |Collar For Feed Rock Shaft| 25 H-5
CNB-CMO0002 |SeaSaw Lever 15 | C-71 CTR-KCO006 |Thread Tension Release Bar 39 | N-43 DCL-AA0059 |Moving Knife Shaft Collar | 37 M-5
CNB-CMO0003 |(Clutch Lever 13 | C-28 CTT-BB0023 |Bracket For Solenoid Ass'y 37 | M-15 DCL-AAQ0060 |Collar For Slide Block Moving Shaft | 17 | D-17
CNB-CS0001 |Latchet(Left) 13 | C-33 CTT-BB0024 |Moving Knife Bracket| 37 | M=10 DCL-AA0138 |Collar for Upper Shaft| 9 B-13
CNB-CS0002 |Latchet(Right) 13 | C-34 CTT-BF0011 |Holder For Stopper Pin 37 | M-27 DCL-AB0022 |Bearing Bushing 29 J-7

CNB-KA0040 |Needle Bar 13 | C-16 CTT-BJ0038 |Thread Catcher 37 M-7 DCL-BB0018 |Washer for Guide Plate | 39 | N-10
CNB-KA0041 |Needle Bar(Left) 13 | C-49 CTT-CAO0011 |Thread Trimming Rock Link| 37 | M—-22 DCL-BB0019 |Collar for Guide Plate| 39 | N-11

From the library of: Superior Sewing Machine & Supply LLC




Index

Parts No. Name of Parts Page|Ref.No. Parts No. Name of Parts Page|Ref.No. Parts No. Name of Parts Page|Ref.No.
DGR-AB0028 |Hook Gear 31 K-7 DSC-BF0007 |Screw [15/64" n=28]| 47 Q-4 DSC-BJ0047 |(Screw [3/16" n=32] 43 | O-26
DMT-AB0002 |[Motor-Hollow (550W)| 9 | B-23 DSC-BF0010 |Screw [11/64" n=40]| 21 | F-12 DSC-BJ0048 |Screw [1/8" n=40] 13 | C-43
DPK-CA0022 |Cap of Thread Take-Up B-50 DSC-BF0011 [Screw [3/16" n=28] 47 Q-8 DSC-BJ0049 |Screw For Latchet Bracket | 13 | C-37
DPK—-CAQ0022 |Rubber Cap for Oil Terminal 33 L-53 DSC-BF0017 |Screw [11/64" n=40]| 19 | E-34 DSC-CA0003 (Screw [3/16" n=28] 39 | N-53
DPK-CB0002 |Rubber Cap (@12) 7 | A-34 DSC-BF0018 |Screw [1/8" n=40] 19 | E-12 DSC-CA0004 |Screw [11/64" n=40]| 47 | Q-10
DPK-CB0004 |Rubber Cap 35 L-80 DSC-BF0019 |Screw(3/16" n=28) 23 G-3 DSC-CA0006 |Screw [11/64" n=40]| 33 L-25
DPK-CB0007 |Rubber Cap (@10) A-33 DSC-BF0026 |Connection Lever for Solenoid Shaftf 17 | D—-12 DSC-CA0008 |Screw [15/64" n=28]| 9 B-10
DPK-CBO0018 |Rubber Cap for Face Plate A-9 DSC-BF0026 |Screw(3/16" n=32) 23 | G-12 DSC-CA0008 |Screw [15/64" n=28]| 25 H-2
DPK-CYO0003 |Cap of Thread Take-Up Lever Holder B-49 DSC-BF0026 |[Screw [3/16" n=32, L=8] 27 I-15 DSC-CA0008 |Screw [15/64" n=28]| 29 J-3
DPL-BD0046  [Timing Belt Pulley(L) Point3:057.760-0.b> | 29 J-9 DSC-BF0034 |Screw For Cover 13 | C-23 DSC-CA0017 |Screw [15/64" n=28]| 7 | A-29
DPL-BD0047 |Timing it Plley(() Pintt:051. e 10.0| 29 | J-9 DSC-BF0037 [Screw (A) [9/32' n=28, L=16] | 9 B-4 DSC-CA0019 |Screw [1/4" n=40] 25 | H-6
DPL-BD0048 |Timirg it Pllgy(() Pinth051. 105 | 29 | J-9 DSC-BF0038 |Screw [9/64" n=40] | 21 | F-8 DSC-CA0024 |Screw [11/64" n=40]| 21 | F-22
DPL-BD00S52 [Timin %lt Puly(l) PintS:057.7403 - 4.8 | 9 B-17 DSC-BF0061 |Screw [M8XxP=1.25] | 45 | P-29 DSC-CA0028 |Screw [15/64" n=40]| 9 B-41
DPL-BD0053  |Timirg %lt Pulley() uintS051. 160105 | 29 | J-9 DSC-BF0062 |Screw [1/8" n=40] 33 | L5 DSC-CA0030 |Screw[3/16" n=32] 31 | K-29
DPN-AA0087 |Pin For Dial 23 G-6 DSC-BF0063 |Screw [11/64" n=40]| 33 L-3 DSC-CA0031 |(Screw [1/8" n=44, L=4]| 39 | N-14
DPN-AA0088 |Needle Bar Crank Pin| 9 B-36 DSC-BF0084 |Screw [3/16" n=28, L=10] | 23 | G-39 DSC-CA0032 |Screw [1/8" n=40] 13 | C-55
DPN-AA0089 |Connecting Link Pin | 23 | G-34 DSC-BF0101 |Screw [9/64" n=40] 7 A-10 DSC-CA0033 |Screw For Clutch Lever Pin| 37 | M-20
DPN-AA0090 |Pin for Thread Guide | 39 | N-24 DSC-BF0101 |Screw [9/64" n=40] 13 | C-11 DSC-CA0062 |Screw [1/4" n=28] 21 F-23
DPN-AA0091 [Thread Release Pin (Small) 39 | N-28 DSC-BF0101 |Screw [9/64" n=40] | 21 | F-16 DSC-CB0001 |Screw [M5, L=8] 9 | B-15
DPN-AA0092 |[Thread Release Pin (Large) 39 N-29 DSC-BF0101 [Screw [9/64" n=40] 35 L-71 DSC-CBO0001 |Screw [M5X%0.8] 37 M-24
DPN-AA0093 |[Pin for Tension Disk (Small) 39 | N-22 DSC-BF0101 |Screw [9/64" n=40] | 39 | N-46 DSC-CB0003 |Screw [11/64" n=40]| 19 E-6
DPN-AA0094 |Pin for Tension Disk (Large) 39 | N-23 DSC-BFO0115 |Screw (B) [9/32" n=28, L=16] | 9 B-5 DSC-CB0004 |Screw [1/4" n=40, L=6]| 9 B-6
DPN-AA0096 |Needle Bar Crank Pin| 9 | B-37 DSC-BF0121 |Screw [1/8" n=40] 13 | C-54 DSC-CB0004 |(Screw [1/4" n=40, L=6]| 9 | B-39
DPN-AAQ097 |Hinge Pin “A’For Clutch Lever | 13 | C-29 DSC-BF0128 [Screw [M4XxP=0.7] 17 | D-22 DSC-CB0004 |Screw [1/4" n=40, L=6]| 15 | C-63
DPN-AAQ098 |Hinge Pin “B’For Clutch Lever | 13 | C-31 DSC-BF0128 |Screw [M4XxP=0.7] 27 | 1-27 DSC-CB0004 |Screw [1/4" n=40] 23 | G-27
DPN-AA0099 |Hinge Pin For Latchet| 13 | C-32 DSC-BF0129 |[Screw [15/64" n=28)] | 31 | K-44 DSC-CB0004 |Screw [1/4" n=40] 29 | J-11
DPN-AAOQ100 |Needle Bar Down Positioning Pin 13 | C-30 DSC-BF0130 |Piston Cap Screw 33 | L-12 DSC-CB0004 |Screw [1/4" n=40] 37 | M-36
DPN-AA0152 |Pin For Connecting Rod| 23 | G-22 DSC-BF0131 [Screw [9/64" n=40] | 39 | N-38 DSC-CBO0005 |Screw [15/64" n=28, L=7.5] 9 B-28
DPN-ADO074 [Thread Take-up Shaft | 9 | B-40 DSC-BF0161 |Screw [9/64" n=40] | 39 | N-18 DSC-CB0005 |Screw(15/64" n=28) | 23 | G-18
DPN-AD0076 |Wiper Link Shaft 43 | 0-17 DSC-BF0189 |[Screw [15/64" n=28, L=7.5] | 15 | C-65 DSC-CB0007 |Screw [M5] 21 | F-14
DPN-ADO106 |Presser Bar Lifter Stud 21 F-20 DSC-BF0192 |0il Adjusting Screw [3/16" n=32] 35 L-61 DSC-CB0010 |Screw 9 B-48
DPN-ADO117 |Shaft for Needle Bar Rock Link| 15 | C-66 DSC-BJ0002 |Screw [11/64" n=40]| 7 | A-31 DSC-CB0010 |Screw [1/4" n=40] 29 | J-14
DPN-ADO122 |Reverse Feed Crank Comnecting Pin| 27 | |1-14 DSC-BJ0002 |Screw 7 | A-54 DSC-CB0010 |Screw [1/4" n=40] 31 | K-8
DPN-BC0029 |Needle Bar Up Positioning Pin | 13 | C—40 DSC-BJ0002 |Screw [11/64" n=40]| 17 | D-20 DSC-CB0018 |Screw [1/4" n=40, L=6]| 9 B-18
DPN-BC0029 |Stopper Pin For Slide Block| 13 | C-46 DSC-BJ0002 |Screw(11/64" n=40) | 23 | G-20 DSC-CB0018 |Screw(1/4" n=40) 23 | G-10
DPN-BC0031 |Needle Bar Releasing Pin | 13 | C-26 DSC-BJ0002 |Screw [11/64" n=40]| 25 | H-24 DSC-CB0018 |Screw [1/4" n=40, L=6]| 27 | 1-13
DSC-AA0003 |Screw [15/64" n=28]| 25 | H-18 DSC-BJ0002 |Screw [11/64" n=40]| 27 |-28 DSC-CB0018 |Screw [1/4" n=40] 29 | J-10
DSC-AA0003 |Screw [15/64" n=28]| 45 | P-39 DSC-BJ0002 |Screw [9/64" n=40, L=5.5]| 33 | L-17 DSC-CB0025 |Screw 15 | C-74
DSC-AC0004 |Bolt [M6] 21 | F-30 DSC-BJ0004 |Screw [3/16" n=32] | 25 | H-11 DSC-FA0127 |Stud Screw For Rod End Bearing(L)| 37 | M—46
DSC-AC0005 [Screw [M3X0.5] 43 | 0-5 DSC-BJ0004 |Screw [11/64" n=40]| 39 | N-47 DSC-FA0133 |Hinge Screw [15/64" n=28] 27 | 1-10
DSC-AC0005 |Screw [M3x0.5] 43 | 0-24 DSC-BJ0004 |Screw [11/64" n=40]| 43 | O-8 DSC-FA0136 |Stud Screw For F-15| 23 | G-14
DSC-AC0015 [Screw [1/8" n=44] 25 | H-16 DSC-BJ0011 |Screw [9/64" n=40] 7 | A-17 DSC-FA0140 |Stud Screw For Clutch Lever | 37 | M=19
DSC-BA0004 |Screw [3/16" n=28, L=17]| 25 | H-8 DSC-BJ0011 |Screw [9/64" n=40] | 15 | C-60 DSC-FA0141 |Stud Screw For Rod End Bearing(R)| 37 | M-45
DSC-BA0009 |Screw [9/64" n=40] | 39 | N-45 | | DSC-BJ0011 |Screw(9/64" N=40) | 15 | C-79 | | DSC-FA0143 |Side Block Moving Shaft(T) | 17 | D-15
DSC-BA0012 [Screw [3/32" n=56] | 27 | 1-26 DSC-BJ0011 |Screw [9/64" n=40] | 27 | |1-24 DSC—FA0144 |Stud Screw for Thread Tension Release Plte| 39 | N—42
DSC-BA0013 |Screw(1/4" n=28) 23 | G-32 DSC-BJ0011 |Screw 31 | K-48 DSC—-FA0214 |Stud Screw For Knee Liter Comecting Rod| 21 | F—26
DSC-BA0019 |Screw [M3, L=10] 9 | B-34 DSC-BJ0011 |Screw [9/64" n=40, L=5.5]| 33 | L-48 DSC-FA0215 |Set Screw(B) For Slide Block | 17 | D-14
DSC-BA0024 [Screw [M6] 9 | B-30 DSC-BJ0011 |Screw [9/64" n=40] | 43 | O-4 DSC-FA0241 |Safety Switch Hinge Screw| 7 | A-45
DSC-BA0028 |Screw [15/64" n=28]| 45 | P-37 DSC-BJ0014 |Screw [9/64" n=40] 7 | A-12 DSC-FA0263 |Hinge Screw for Idler | 11 | B-54
DSC-BB0014 [Screw [11/64" n=40]| 37 M—4 DSC-BJ0014 |Screw 15 | C-73 DSC-FA0284 |Stud Screw 43 | O-11
DSC-BB0018 |Screw [11/64" n=40]| 7 | A-27 DSC-BJ0014 |Screw [9/64" n=40] | 31 | K-26 DSC-FDO0012 |Stud Screw (Lower) 7 A-6
DSC-BB0020 [Screw(9/64" n=40) 23 | G-29 DSC-BJ0014 |Screw [9/64" n=44] | 33 | L-39 DSC-FD0013 |Hinge Screw 37 | M-51
DSC-BB0037 [Screw [9/64" n=40] | 29 | J-16 DSC-BJ0016 |Screw [3/32" n=56] | 41 | N-60 DSC-FHO013 |Ball Guide Screw 17 | D-8
DSC-BC0002 [Screw [9/64" n=40] | 19 | E-33 DSC-BJ0024 |Screw [3/16" n=32, L=10] | 23 | G-50 DSC—FHO0013 |Neutral Spring for Change Lever 17 | D-9
DSC-BC0002 [Screw [9/64" n=40] | 39 | N-55 DSC-BJ0041 |Screw [1/8" n=44] 25 | H-13 DSC-GAO0004  (Sud Screw For Thread Trimming Cam Roler| 37 | M—34
DSC-BC0017 |Screw [3/32" n=56] | 13 | C-7 DSC-BJ0043 |Screw [9/64" n=40] | 13 | C-18 DSC-GBO0003 |Screw For Stopper Pin | 37 | M=30
DSC-BD0002 |Screw Ass'y 17 | D-26 DSC-BJ0044 |Screw [1/4" n=24,=24] | 15 | C-62 DSC-GBO0004 |Screw For Opener Link Shaft | 31 | K-22
DSC-BF0004 |Screw [15/64" n=28]| 7 | A-50 DSC-BJ0044 |Screw For Hook Base| 31 | K—41 DSC-GBO0006  [Stud For Solenoid Shaft Comection Lever | 17 | D—-3
DSC-BF0006 |Screw [3/16" n=28, L=11]| 7 | A-18 DSC-BJ0046 |Screw [1/8" n=44] 35 | L-79 DSC-GDO0001 |Stud Screw (Upper) 7 A-4
DSC-BF0006 |Screw [3/16" n=28] 9 B-35 DSC-BJ0047 |Screw 17 | D-25 DSC-HA0001 |Screw [9/16" n=20] | 21 F-2
DSC-BF0006 [Screw [3/16" n=28, L=8] | 23 | G-40 DSC-BJ0047 |Screw [3/16" n=32] | 33 | L-36 DSC-HCO0009 |Bed Supporter 7 | A-21
DSC-BF0007 [Screw [15/64" n=28, =9] | 27 -4 DSC-BJ0047 |Screw [3/16"n=28, L=8] | 43 | O-14 DSC-HC0021 |Bed Supporter-A 7 | A-22

From the library of: Superior Sewing Machine & Supply LLC




Index

Parts No. Name of Parts Page|Ref.No. Parts No. Name of Parts Page|Ref.No. Parts No. Name of Parts Page|Ref.No.
DSC-HDO0002 |Return Spring Hook 37 | M-39 DWS-AA0006 |Washer 43 | 0-27 PSC-AC0012 |Screw [M6] 37 | M-17
DSC-HDO0006 |Adusting Screw For Retum Spring | 37 | M—=37 DWS-AA0006 |Washer 47 | Q=17 PSC-AC0015 |Screw [M4XP0.7, L=8] | 23 | G-46
DSC-HZ0023 |Adjusting Screw for Feed Bar Fork | 25 | H-23 DWS-AA0014 |Hook Thrust Washer | 31 | K-14 PSC-AC0015 |Screw [M4X0.7] 37 | M-11
DSN-AA0002 [Nut [3/16" n=28] 23 | G-38 DWS—-AA0021  |Washer For Moving Knife Tension Adjusting| 37 M-9 PSC-AC0018 |Screw [M4XP0.7] 19 | E-20
DSN-AA0003 |Nut [11/64" n=40] 37 | M-21 DWS—AA0021  |Washer for Noving les Tension Aduising | 45 | P—23 PSC-ACO0049 |Screw [M4xP0.7, L=12] | 45 | P-44
DSN-AA0004 |Nut [15/64" n=28] 27 | -1 DWS—-AA0038 |Washer 31 | K-25 PSC-AC0061 |Screw [M5X0.8] 37 | M-48
DSN-AA0004 |Nut [15/64" n=28] 45 | P-38 DWS-AA0053 |Washer 11 | B-58 PSC-AC0061 |Screw [M5XP0.8] 39 | N-49
DSN-AA0006 |Nut[3/16" n=32] 31 K-21 DWS-AA0056 |Washer 23 | G-44 PSC-AC0070 |Screw [M3X0.5] 43 | 0-23
DSN-AA0007 |Nut 19 | E-31 DWS—AAO112 | Washer for Bobbin Winder Diving Shaft | 19 | E-36 PSC-AC0072 |Screw [M6] 15 | C-69
DSN-AA0009 |Nut [11/64" n=40] 7 | A-46 DWS—-AAO118 |Washer for Auto Knee Lifter Shaft | 47 | Q-14 PSC-AC0118 |Screw [M5x0.8] 37 | M-53
DSN-AA0011 |Nut [9/64" n=40] 21 F-17 DWS-AA0132 |Washer 27 =7 PSC-AC0123 |Screw [M4xP0.7, L=20] 45 P-43
DSN-AA0014 [Nut [3/16'n=32] 37 | M=-32 DWS-AA0136 |Plate for Guide Plate | 39 N-9 PSC-AC0159 |Screw [M2, L=12] 7 A-48
DSN-AA0017 |Nut [1/8" n=40] 33 L-6 DWS-AA0144 |Washer for Feed Bar Fork | 25 | H-19 PSC-AC0180 |Screw [M4, L=8] 35 | L-86
DSN-AA0020 |Nut [9/64" n=40] 43 | 0-12 | | DWS-AA0215 |Wesher for Needle Bar Rock Lik | 15 | C-68 | | PSC-BA0001 |Screw[M3xP=0.5] | 17 | D-5
DSN-AA0026 |Nut(L) [M5%0.8] 37 | M-44 DWS-AA0216 |Washer 25 | H-10 PSC-BB0026 |Screw [M2XxP0.4, L=4] | 25 | H-30
DSN-AA0027 |Nut [1/8" n=44] 25 | H-14 | | DWS-AA0284 |Washer 47 | Q-5 PSC-BF0006 |Screw [M3XP0.5, L=4] | 25 | H-26
DSN-AA0031 |Nut [3/8" n=28] 33 L-27 DWS-CA0001 |Spring Washer 9 B-25 PSC-BJ0001 |Screw [1/8" n=40] 13 | C-53
DSN-AA0033 [Nut [11/64" n=40] 39 | N-27 DWS-CA0001 |Washer For Stopper Pin| 37 | M-31 PSC-CBO0001 |Screw [M6, L=8] 9 B-21
DSN-AA0037 |Nut [1/4" n=28] 21 | F-24 | | DWS-CAQ001 |Washer 39 | N-50 | | pSC-CB0001 |Screw [M6, L=8] 35 | L-73
DSN-AA0053 |Nut[M8xP=1] 17 | D-4 DWS-CB0006 |Washer (Upper) 7 | A5 PSC-CB0002 |Screw [M5] 17 | D-18
DSN-CCO0001 |Nut [9/16" n=20] 21 F—1 EA-000040  |Needle Bar Change Switch Ass'y 17 | D-24 PSC-CB0002 [Screw [M4xP0.7] 19 | E-15
DSN-CCO0004 |Sub Thread Tension Nut| 39 | N-36 GP—-009963  |Reverse Feed Solenoid Crank | 27 -6 PSC-CB0002 |Screw [11/64" n=40]| 31 K-10
DSN-CDOO0O0T  |Control Cap for Thread Tension 39 | N-33 GP-010906 |Feed Regulator Dial Shaft | 23 | G-5 PSC-CB0002 |Screw [M4] 37 | M-6
DSN-CDO0007 |Nut for Thread Tension Stud | 39 | N-15 GP-012975 _|Upper Shaft Bushing(Middle) | 9 | B-16 PSC-CB0002 |Screw [M4] 43 | 0-19
DSN-CYO0006 |Nut for Auto Knee Lifter Shaft | 47 | Q-13 GP-013573  |Model Mark (KM-1751BL-7) 7 | A=37 PSN-AA0006 |Nut 9 | B-53
DSP-AA0017 |Presser Bar Spring 21 F-3 GP-013574  |Model Mark (KM-1791BL-7) 7 | A-39 PSN-AA0014 |Nut [M6] 21 | F=31
DSP-AA0048 |Neutral Positioning Ball | 17 | D-10 GP-017432 |Sticker 7 | A-55 PSN-AA0015 [Nut [M4XP0.7] 45 | P-45
DSP-AA0062 |Presser Bar Spring (Heavy)| 21 | F-4 GP-018248 |Lower Shaft Gear 29 | J-13 PSR-AB0011 |C-Ring 9 | B-22
DSP-AA0063 |Piston Spring 33 L-11 GP-018550 [Bobbin Tension Spring | 31 K-33 PSR-AC0001 |E-Ring[$9] 45 | p-32
DSP-AA0064 [Spring For Dial 23 G-7 GP-020128 |Model Mark (KM-1751G-7)| 7 A-36 PSR-AC0002 |E-ring [$5] 19 E-17
DSP-AA0065 |Retum Spring For Stopper Pin | 37 | M—-26 GP-020130 |Model Mark (KM-1791G-7)] 7 | A-38 PSR-AC0004 |[E-Ring [¢3] 27 | I1-22
DSP-AA0066 |Spring for Reverse Feed Button| 27 | 1-21 GP-020183 |Safety Switch 7 | A-47 PSR-AC0005 |E-Ring(¢6) 23 | G-35
DSP-AA0067 |Spring For Needle Bar Up Positioning Pin | 13 | C—41 GP-020930 |Slide Block 23 | G-21 PSR-AC0007 |E-Ring 11 | B-57
DSP-AA0068 |[Clutch Lever Return Spring| 13 | C-27 GP-021543  |Felt Holder(Lower) of Needle Bar Frame | 15 | C-77 PSR-AC0008 |E-Ring($8) 23 | G-43
DSP-AA0069 |Latchet Return Spring| 13 | C-35 GP—-021544  |FeltHolder(Upper) of Needle BarFrame | 15 | C-75 PTC-AG0001 |Clip 45 | p-21
DSP-AA0072 |Positioning Spring For Slide Block | 17 | D—-23 GP-021547  |Felt (Lower) of Needle Bar Frame| 15 | C-78 PTC-AH0001 |Cable Holder (5N) 7 A-15
DSP-AA0073 |Release Pin Retun Spring | 13 | C-25 GP-021548  |Felt (Upper) of Needle Bar Frame| 15 | C-76 PTC-AH0002 [Cable Holder(7N) 7 | A-52
DSP-AA0168 |(Spring for Oil Adjusting Screw | 35 | L-62 GP-022341  |Timing &lt Pley()) Pinth: 57402 - 05| 9 B-17 PTC-AH0003 |Cable Holder (6N) 7 A-16
DSP-ABO0001 [Thread Winder Spring| 19 | E-21 GP-022654 |Reverse Feed Button Case | 27 1-18 PTC-AH0004 |Cable Holder(10N) 7 A-53
DSP-AB0034 |Sping For Presser Bar Lifter Lever | 21 | F—-18 PBR-AA0024 |Bearing [6204ZZNR] | 29 | J-8 PTL-AB0001 |L Wrench(2mm) 45 | P-20
DSP-AB0036 |Thread Trimming Return Spring| 37 | M—38 PBR-AA0074 |Bearing [6004ZZNR] | 29 | J-6 PTL-AB0002 |L Wrench(5mm) 45 | P-16
DSP-AB0065 |Return Spring 43 | 0-13 | | PBR-AAO134 |Bearing 11 | B=55 PTL-AB0003 |L Wrench(2.5mm) 45 | P-19
DSP-AB0066 |Feed Adjusting Spring| 23 | G-36 PBR-AD0008 [Screw[3/16" n=32] 17 | D-11 PTL-AB0004 |L Wrench(4mm) 45 | P-17
DSP-ACO0050 |Retun Sping for Knee Liffng Controller | 45 | P—34 PBR-BA0028 |Needle Bearing 23 | G-24 PTL-AB0005 |L Wrench(3mm) 45 | P-18
DSP-ACO0086 |Reverse Feed Lever Retum Spring | 23 | G—47 PBR-BA0029 |Rotary Hook Needle Bearing | 31 | K-15 PTL-BA0001 |Driver(Large) 45 | P-24
DSP-BA0010 |Thread Tension Spring(General) 39 | N-3 PBR-GB0001 |Rod End Bearing(R) | 37 | M—-40 PTL-BA0002 |Driver(Middle, Small) | 45 | P-25
DSP-BA00190 |Thread Tension Control Spring| 19 | E—26 PBR-GB0005 |Rod End Bearing(L) | 37 | M—43 | | pwS-AA0001 |Washer of Collar 9 | B-12
DSP-BAO0021  [Bobbin Tension Spring-Large Hook | 31 K-34 PBT-BD0020 [Timing Belt(670-5GT-15) | 9 B-19 PWS-AA0005 |Washer 17 D-6
DSP-BA0022 |Sub Thread Tension Spring| 39 | N-35 PCR-AD0002 |Coupling 9 | B-20 PWS-AA0021 |Washer 19 | E-13
DSP-BA0023 |[Thread Tension Spring(Heavy) | 39 N-4 PL—000065 |Timing Blt Pulley()) PointB:057.7c0.05 - 0.0 | 9 B-17 PWS-AA0056 |Washer of Collar 9 B-11
DSP-BB0007 |[Thread Take-up Spring(Right) | 39 | N-12 PL—000069  |Timing Elt hlly(Q) Pinth 65116050 | 29 J-9 PWS-CA0001 |Spring Washer 17 D-7
DSP-BB0008 |Thread Take-up Spring(Left) | 39 N-7 PL—000079  (Timing Belt Pulley({) Point:081. 10~ 06| 9 B-17 PWS—CA0005 |Washer 7 A-51
DSR-AF0001 |Rotary Hook Bearing Stop Ring| 31 | K—16 PPK-BA0016 |O-Ring[P10] 23 | G4 PWS-CA0005 |Spring Washer 37 | M-16
DTC-AH0001 |Oil Hose Holder 33 | L-50 PPN-AD0001 |Pin 7 | A=40 | | PWS-CA0005 |Spring Washer 37 | M-28
DTC-AH0001 |Cable Holder 39 | N-51 PPN-AF0009 |Fixed Pin 33 L-2 PWS-CA0007 |Spring Washer 35 | L-87
DTC-AH0010 |Cable Holder (4N) 33 | L-45 PPP-AB0004 |Oil Regulator 35 | L-85 PWS-CA0034 |Spring Washer 11 | B-59
DTC-AK0003 |Magnetic 45 | P-28 | | PSC-AC0001 |Screw [M5, L=25] 9 | B-24 RI-000175  |Hook Thiust Ring (1.55mm) | 31 | K-13
DWS-AA0004 |Washer 19 | E-18 | | PSC-AC0006 |Screw 15 | C-72 RI-000177  |Hook Thrust Ring (1.95mm) | 31 | K-13
DWS-AA0005 |Washer 35 | L-88 || PSC-ACO0006 |Screw [M6] 27 | 18 | |sBT270-00001 |Reverse Feed Solenoid Assy | 27 | I-1
DWS-AA0006 |Washer 9 | B-26 | | PSC-AC0006 |Screw [M6] 37 | M=29 | |5c-0245-7400|Screw [11/64" n=40, L=7] | 27 | 1-3
DWS-AA0006 |[Washer 23 | G-41 PSC-AC0012 |Screw [M6, L=14] 7 | A=20 | |5c-0245-7400|Screw 27 | |-29
DWS-AA0006 |Washer 37 | M-52 PSC-AC0012 |Screw 9 B-52 SL-000068  |Auto Knee Lifter Solenoid Ass’y | 47 | Q-1

From the library of: Superior Sewing Machine & Supply LLC




Index

Parts No. Name of Parts Page|Ref.No. Parts No. Name of Parts Page|Ref.No. Parts No. Name of Parts Page|Ref.No.
SLRO70-00001 |Needle Bar Change Solenoid Ass'y | 17 D-1
SN-0121-4000 [Nut [15/64" n=28] 47 Q-6
STR160-00001 [Thread Tension Release Solenoid Ass'y 39 | N-48
STT260-00001 [Thread Trimming Solenoid Ass'y 37 | M-14
SWP240-00001 |Wiper Solenoid 43 0-1

WS-000611  |Washer For Hook Base (t=1) 31 K-40
WS—-000612  Washer For Hook Base (t=1.2)| 31 | K-40
WS—-000613  |Washer For Hook Base (t=1.4)| 31 K-40
WS—000625 | asher For Hoving i Tension Adusingli=0.4 37 M-9
- Nail 45 pP-7
- Needle 13 | C-19
- Needle (DP5x16) 45 P-5
- Needle (DP5x22) 45 | P-6
- CD Manual 45 | P-53

From the library of: Superior Sewing Machine & Supply LLC




Index

Parts No.

Name of Parts

Page

Ref.No.

Parts No.

Name of Parts

Page

Ref.No.

Parts No.

Name of Parts

Page

Ref.No.

From the library of: Superior Sewing Machine & Supply LLC






